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Test Result Summary

Test It Clause Result
es em
FCC IC
RSS 132 Issue 3 section 5.4, SRSP-503
section 5.1.3 &
RF Output Power — RSS 133 Issue 6 section 4.1/6.4, SRSP-
Conducted Mode FCC Part 2.1046 510.5.1.2 & Pass
RSS 139 Issue 3 section 6.5, RSS-130
Issue 1 section 4.4
99% Occupied
Bandwidth & 26dB FCC Part 2.1049 RSS-Gen Pass
. ) Issue 4 section 6.6
Emission Bandwidth
recpanzios, |55 102 e  secon 880D, & s
Band Edge Compliance 22.917(a)2(l;),5§(4r6238(a)(b), RSS 139 Issue 3 section 6.6(i)(ii), RSS- Pass
’ 130 Issue 1 section 4.6
RSS 132 Issue 3 section 5.5 (i)(ii)) & RSS
Conducted Spurious FCC Part 2.1051, 2.1057, 133 Issue 6 section 6.5.1 (i)(ii) & RSS 139
Emission 22.917(a)(b), Issue 3 section 6.6(i)(ii), RSS-130 Issue 1 Pass
24.238(a)(b),27.53(h) , : '
section 4.6
RSS 132 Issue 3 section 5.3 & RSS 133
Frequency Stability cmzcgggrtzilzgzs(g (52 Issue 6 section 6.3 & RSS 139 Issue 3 Pass
’ eTETm e section 6.4, RSS-130 Issue 1 section 4.3
RSS 132 Issue 3 section 5.4, SRSP-503
RF Output Power FCC Part 2.1046(a), section 5.1.3 &
(ERP/EIRP) — Radiated 22.913(a) (2) 24.232(c), RSS 133 Issue 6 section 4.1/6.4, SRSP- Pass
Mode 27.50(d) (4) 510.5.1.2 & RSS 139 Issue 3 section 6.5,
RSS-130 Issue 1 section 4.4
RSS 132 Issue 3 section 5.5 (i)(ii)) & RSS
. FCC Part 2.1053(a), ! o
Field Strength of 22.917(a)(b), 24.238(a)(b) 133 Issue 6 section 6.5.1 (i)(ii) & RSS 139 Pass

Spurious Radiation

27.53(h)

Issue 3 section 6.6(i)(ii), RSS-130 Issue 1
section 4.6

Note: Testing Performed according to the procedure given in 971168 D01 Power
Meas License Digital Systems v02r02.
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List of Test and Measurement Instruments

A TUVRheinland®

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Items
EMI Test Receiver Rohde & ESU 40 100288 23.11.2016 Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALX4000- 1 54012017 Yearly
Antenna 806
Active Loop :
Antenna Frankonia LAX-10 | LAX-10-800 | 22.12.2016 Yearly | spurious
Broadband Horn . Radiated
Antenna Frankonia HAX-18 HAX18-802 | 14.03.2017 Yearly | Emissions
Double-Ridged
Waveguide Horn ETS Lindgren 116706 00107323 02.11.2016 Yearly
Antenna
Anechoic Chamber Frankonia - - -
Spectrum Analyser Agilent E4407B | US41192772 | 23.04.2017 Yearly
Technologies
Signal Analyzer Rohde & FSV7 101644 07.12.2016 | Yearly Antenna -
Schwarz Port
E”é‘;‘;r;n”k‘)eer;ta' Envisys EM80-40H | ET/022/14-15 | 09.06.2017 | Yearly | Conducted
- - Tests
Wideband Radio Rohde &
Communication CMW500 158345 26.09.2017 Yearly
Schwarz

Tester

Testing Facilities:

TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100.
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General Product Information

Product Function and Intended Use

The Algiz RT7 is a rugged tablet, designed for use by field personnel in demanding conditions. It integrates
best-in-class connectivity with efficient computing and multimedia features. The tablet runs Android
Lollipop (5.1.1) operating system, and comes pre-installed with many Google applications, including

Google Play.

Ratings and System Details

Operating Frequency Refer page 7 of 134

Modulation QPSK, 16-QAM
Power Class 3 (23dBm)
Release 10
Modulation Type QPSK , 16-QAM

Primary Antenna — One

Number of Antenna — Two Diversity Antenna - One

Antenna Gain and

Antenna type 0dBi & Integrated Antenna

Internal Battery Pack -> 3.7- 4.2 VDC &
Adaptor 5VDC to EUT

Storage Temperature -> -40°C to +70 °C  Operating
Environmental Temperature-> -20°C to 50°C in a humidity up to 95%
noncondensing

Supply Voltage to Product

Test Conditions:

Supply Voltage: 3.7- 4.2 VDC & Adaptor 5VDC to EUT
Environmental conditions:

Temperature: +25°C RH: 62%

Test Report No.: 19660246 001 Date: 17.10.2016 Page 5 of 139
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Equipment used for testing as identified in below Table.

Equipment Used S/N Number IMEI No. Hardvyare Softvyare
fOf Version version
Conducted 911381250014927 Engineering Android 5.1.1,
Measurement on 6G010057 & ,
Antenna Port 911381250014935 Sample LMY47v
911381250019983 o .
Radiated Mode Test | 6G010310 & E”Sgg:ﬁelré”g A”Eﬁg?&'l'
911381250019991 P

Summary of Measured Power & Emission Designator:

Maximum Power - Maximum Power - | Output Power
FDD Bandwidth Conducted Mode Conducted Mode - (dBm) -
Band - QPSK (PK) 16-QAM (Pk) Radiated Mode
dBm Watt dBm Watt -QPSK
5 26.25 0.42169 26.44 0.44055 22.16
5 10 26.53 0.449779 26.73 0.47097 21.42
15 26.59 0.45603 26.91 0.49090 20.89
20 26.77 0.47533 27.24 0.52966 20.2
5 26.84 0.48305 26.54 0.45081 20.23
4 10 26.71 0.46881 27.63 0.57942 18.95
15 27.04 0.05082 27.12 0.51523 19.12
20 26.68 0.46558 26.84 0.48305 17.58
5 5 25.99 0.39719 25.89 0.38815 17.86
10 26.30 0.42657 26.35 0.43151 18.14
17 5 26.43 0.43954 26.14 0.41115 16.96
10 26.61 0.45814 26.14 0.41115 16.75
13 10 25.94 0.392644 25.86 0.385478 17.93
Emission Designator Details
. Emission Designator Emission Designator
FDD Band Bandwidth (QPSK) (16-QAM)
5 4AM51G7D AM54W7D
> 10 8M94G7D 8M94W7D
15 13M4G7D 13M4W7D
20 17M9G7D 17M9W7D
5 4M53G7D AM52W7D
4 10 8M95G7D 8M95W7D
15 13M5G7D 13M5W7D
20 17M9G7D 17M9W7D
5 5 AM54G7D AM53W7D
10 8M96G7D 8M94W7D
17 5 4M52G7D 4M54W7D
10 8M93G7D 8M91W7D
13 10 8M92G7D 8M91W7D

Test Report No.: 19660246 001 Date: 17.10.2016 Page 6 of 139
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FDD bands Frequency Details:

Transmitter Frequenc Receiver Frequenc
FDD Band (Uplink) (MqHz) ’ (Downlink) c(lllez)y
2 1850 - 1910 1930 — 1990
4 1710 - 1755 2110 — 2155
5 824 — 849 869 — 894
17 704 - 716 734 - 746

Frequency List of Low/Mid/High channel

LTE FDD Band 2
Bandwidth Cha””%':l_s)q“e”cy Low Mid High
5 Channel No. 18625 18900 19175
Frequency 1852.5 1880 1907.5
10 Channel No. 18700 18900 19150
Frequency 1860 1880 1905
15 Channel No. 18675 18900 19125
Frequency 1857.5 1880 1902.5
20 Channel No. 18700 18900 19100
Frequency 1860 1880 1900
LTE FDD Band 4
Bandwidth Cha””‘z:\//mzq“e”cy Low Mid High
5 Channel No. 19975 20175 20375
Frequency 17125 17325 1752.5
10 Channel No. 20000 20175 20350
Frequency 1715 1732.5 1750
15 Channel No. 20025 20175 20325
Frequency 17175 1732.5 17475
20 Channel No. 20050 20175 20300
Frequency 1720 1732.5 1745
LTE FDD Band 5
Bandwidth Cha””‘?:\’/mf)q“ency Low Mid High
5 Channel No. 20425 20525 20625
Frequency 826.5 836.5 846.5
10 Channel No. 20450 20525 20600
Frequency 829 836.5 844

Test Report No.: 19660246 001 Date: 17.10.2016 Page 7 of 139
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LTE FDD Band 17

Bandwidth Cha””%';r;’;‘“ency Low Mid High
5 Channel No. 23755 23790 23825
Frequency 706.5 710 713.5
10 Channel No. 23780 23790 23800
Frequency 709 710 711

LTE FDD Band 13

. Channel/Frequency . .
Bandwidth (MH2) Low Mid High

10 Channel No. 23230 23230 23230
Frequency 782 782 782

Test Report No.: 19660246 001 Date: 17.10.2016 Page 8 of 139
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Test Set-up and Operation Mode

Principle of Configuration Selection
Transmission was enabled with help of CMW500 on low, mid and high channel
Test Operation and Test Software

No Special Test software used for enabling the Transmission, SIM inserted in EUT to communicate with
CMW500 simulator

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance

A ferrite bead was used on the USB cable which is connected to the adaptor (accessory) closer to the
DUT during testing. Refer appendix 1 for test setup photos.

Ferrite no. 742 711 12 & 742 717 33 (make: Wurth Electronics).

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results

are reported in this report.

Note: Product Rugged 7" Tablet has multiple protocols. All the supported wireless protocols and their

respective test report numbers are mentioned in the below table.

Radio Protocol Report Number
NFC 19660243 001
Wi-Fi (IEEE 802.11bgn) 19660240 001
BLE 19660242 001
Bluetooth (BDR+EDR) 19660241 001
GSM 19660244 001
W-CDMA 19660245 001

Test Report No.: 19660246 001 Date: 17.10.2016 Page 9 of 139
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Operational description

Whether you're collecting data, crunching numbers or viewing graphics, the Algiz RT7’s powerful
Qualcomm quad-core processor provides reliable, uninterrupted work performance.

And the Algiz RT7 doesn’t just run Android flawlessly — its capacitive touchscreen also enhances the
Android experience with five-point multi-touch capability, 600-nit high-brightness sunlight readability and
chemically strengthened glass.

Yet the Algiz RT7 also meets stringent MIL-STD-810G military standards for withstanding extreme
temperatures, drops and vibrations, and its IP65 rating means it's waterproof and fully protected against
sand and dust.

Test Report No.: 19660246 001 Date: 17.10.2016 Page 10 of 139
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Test Methodology

Frequency Range 9 kHz -30 MHz
Test performed as per ANSI C63.10-2013 section 6.4

The loop Antenna was placed at 1m above the ground plane & EUT is 3 meters far from the measuring
antenna. With 3m measurement distance, correction data were applied to the measured results. The test
arrangement, measuring antenna guidelines and operational configurations in 6.3.1 and 6.3.2, shall be
followed. The measurement antenna shall be positioned with its plane perpendicular to the ground at the

Specified distance, when perpendicular to the ground plane, the lowest height of the magnetic antenna
shall be 1 m above the ground and shall be positioned at the specified distance from the EUT.EUT & its
associates are placed on non-conducting table of 0.8m height which is placed on the turn table, For each
measurement antenna alignment, the EUT shall be rotated through 0° to 360° on a turntable. The report

shall list worst case emission results, for each of the parallel & perpendicular orientations.

EUT

3m test distance
@ | | 2 EMI-Receiver

C— 1

\

Frequency Range 30MHz to 10™ harmonics of the highest fundamental frequency
Test performed as per ANSI/TIA-603-D-2010 Clause 2.2.12/17

ERP/EIRP Radiated Power & Radiated spurious emission test are performed as below.

The equipment under test is placed on non-conductive table at 3m away from the receive antenna in
accordance with above mentioned standard. Turn table is rotated through 360 degree, and receiver
antenna height is varied in order to determine the level of maximum emission. The maximum emission
level and position of the maximized emission is recorded with use of spectrum analyzer.

The EUT is substituted by a substitution antenna. The substitute antenna is connected to a signal
generator. Adjust the output level of the signal generator to get the same power recorded in with EUT and

record the power level of Signal Generator. The cable loss at the test frequency should be compensated

Test Report No.: 19660246 001 Date: 17.10.2016 Page 11 of 139
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The Power is calculated by the following formula

Pd (dBm) =Pg (dBm)-Cable Loss (dB) +Antenna Gain (dB)

Where

Pd is the dipole equivalent power.

Pg is the generator output power into the substitution antenna

These steps are repeated with the receiving antenna in the both vertical & horizontal polarization
Measurement Method

R S S e e S S S S RS R e e e mm e e e e e

STANDARD
TRANSMITTER
UNDER TEST | TRANSMITTER

LOAD

SPECTRUM
ANALYZER

TURNTABLE
| STANDARD TEST SITE

Lo o i o o o v i o o i i  m m mm mm m e R  mm  m m mm

Substitute measurement method

i e R T ———

Substitution  Test
Antenna  Antenna

RF SIGNAL
GENERATOR

SPECTRUM
ANALYZER

TURNTABLE
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Test Results

RF Output Power — Conducted Mode
Result Pass

FCC Part 2.1046 & RSS 132 Issue 3 section 5.3, RSS 133 Issue 6 section 4.1/6.4,
RSS 139 Issue 3 section 4.1/6.5,RSS 130 Issue 1 section 4.4

Measurement Bandwidth (RBW) = OBW
Detector Function Peak/Average

Specification

Test Setup:

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of RF Output Power, section 5.1.1 & 5.2.1 & Measurement of Peak to Average
Power Ratio method 5.7.2 in “971168 D01 Power Meas License Digital Systems v02r02” & Attenuator &
Cable loss is included in the test results

Remark: For #1RB, verified for both Position Low & Position high & only worst case position low results
are reported.

Note: Cable Loss (1.5dB) + Attenuator (30dB) are considered for Band 2
Cable Loss (1.3dB) + Attenuator (30dB) are considered for Band 4
Cable Loss (1.3dB) + Attenuator (30dB) are considered for Band 5

Cable Loss (0.7dB) + Attenuator (30dB) are considered for Band 17
Cable Loss (0.9dB) + Attenuator (30dBm) are considered for Band 13

PAPR — Peal to Average Power Ratio.

Test Report No.: 19660246 001 Date: 17.10.2016 Page 13 of 139
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Test Results

FDD Band 2, Modulation- QPSK

Channel Resource PAPR
Bandwidth Block Channel Eg@kero(létg;t) A;ﬁ'ﬁgreg;m;t P(ﬁg;? Limit
(MHz) Allocation (dB)
Low 25.87 21.42 4.45 <13

1 Mid 26.25 21.93 4.32 <13

High 26.21 21.74 4.47 <13

Low 25.5 20.74 4.76 <13

5 50% Mid 26.17 21.54 4.63 <13
High 26.06 21.28 4.78 <13

Low 25.18 20.69 4.49 <13

100% Mid 25.72 21.42 4.30 <13

High 25.5 21.14 4.36 <13

Low 26.08 20.64 5.44 <13

1 Mid 26.36 21.15 5.21 <13

High 26.53 21.40 5.13 <13

Low 26.26 20.66 5.60 <13

10 50% Mid 26.09 21.46 4.63 <13
High 26.26 21.55 4.71 <13

Low 25.75 20.70 5.05 <13

100% Mid 25.97 21.34 4.63 <13

High 25.92 21.47 4.45 <13

Low 26.11 20.86 5.25 <13

1 Mid 26.59 21.51 5.08 <13

High 26.44 20.78 5.66 <13

Low 25.74 20.55 5.19 <13

15 50% Mid 26.24 21.08 5.16 <13
High 26.44 21.26 5.18 <13

Low 25.36 20.39 4.97 <13

100% Mid 25.71 21.19 4.52 <13

High 25.81 21.13 4.68 <13

Low 25.96 21.05 491 <13

1 Mid 26.44 21.59 4.85 <13

High 26.77 21.89 4.88 <13

Low 25.55 20.65 4.90 <13

20 50% Mid 25.81 21.20 4.61 <13
High 26.09 21.59 4.50 <13

Low 25.18 20.68 4.50 <13

100% Mid 25.21 21.27 3.94 <13

High 25.43 21.49 3.94 <13

Test Report No.: 19660246 001 Date: 17.10.2016 Page 14 of 139
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FDD Band 4, Modulation- QPSK
conmn | "o | cnama | Foskouput | MRS | eare | TR
(MHz) Allocation (dBm) (dB)
Low 26.73 20.77 5.96 <13
1 Mid 26.34 20.88 5.46 <13
High 26.84 20.77 6.07 <13
Low 26.22 20.26 5.96 <13
5 50% Mid 26.42 21.01 5.41 <13
High 26.69 20.29 6.40 <13
Low 25.88 20.38 5.50 <13
100% Mid 26.08 20.96 5.12 <13
High 26.35 20.36 5.99 <13
Low 26.6 20.84 5.76 <13
1 Mid 26.47 20.63 5.84 <13
High 26.53 20.34 6.19 <13
Low 26.26 20.20 6.06 <13
10 50% Mid 26.53 20.95 5.58 <13
High 26.71 20.63 6.08 <13
Low 26.26 20.25 6.01 <13
100% Mid 26.36 20.94 5.42 <13
High 26.65 20.92 5.73 <13
Low 26.92 20.90 6.02 <13
1 Mid 26.88 21.47 5.41 <13
High 27.04 21.49 5.55 <13
Low 26.28 21.19 5.09 <13
15 50% Mid 26.59 21.34 5.25 <13
High 26.67 21.67 5.00 <13
Low 25.25 21.37 3.88 <13
100% Mid 25.28 21.84 3.44 <13
High 25.28 21.52 3.76 <13
Low 26.68 19.80 6.88 <13
1 Mid 26.59 20.25 6.34 <13
High 26.5 20.22 6.28 <13
Low 26.16 20.19 5.97 <13
20 50% Mid 25.9 20.98 4.92 <13
High 25.97 20.60 5.37 <13
Low 25.64 20.30 5.34 <13
100% Mid 25.56 20.81 4.75 <13
High 25.83 20.48 5.35 <13

Test Report No.: 19660246 001 Date: 17.10.2016 Page 15 of 139
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FDD Band 5, Modulation- QPSK
Channel Resource Peak Average PAPR
Bandwidth Block Channel Output Output PAPR Limit
(MH2) Allocation Power Power (dB) (dB)
(dBm) (dBm)

Low 25.86 21.46 4.40 <13

1 Mid 24.8 21.44 3.36 <13

High 25.99 21.60 4.39 <13

Low 25.69 21.19 4.50 <13

5 50% Mid 25.19 21.40 3.79 <13
High 25.73 21.19 454 <13

Low 25.47 21.13 4.34 <13

100% Mid 25.74 21.33 441 <13

High 25.35 21.14 4.21 <13

Low 25.73 21.56 4.17 <13

1 Mid 24.32 21.36 2.96 <13

High 26.3 21.62 4.68 <13

Low 25.71 21.23 4.48 <13

10 50% Mid 24.98 21.35 3.63 <13
High 26.67 21.18 5.49 <13

Low 25.74 21.33 441 <13

100% Mid 26.1 21.34 4.76 <13

High 25.77 21.24 453 <13

FDD Band 17, Modulation- QPSK
Channel Resource ozetgtt A(;/l?trsgte PAPR PAPR
(dBm) (dBm)

Low 26.32 22.25 418 <13

1 Mid 25.82 22.10 3.72 <13

High 26.33 22.16 4.17 <13

Low 25.87 21.54 433 <13

> 50% Mid 25.81 21.56 4.25 <13
High 26.14 21.43 4.71 <13

Low 25.50 21.53 3.97 <13

100%
Mid 25.50 21.75 3.75 <13

Test Report No.:

19660246 001
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High 25.96 21.43 4.53 <13

Low 26.48 21.29 5.19 <13

1 Mid 26.61 21.40 5.21 <13

High 25.74 21.21 4.53 <13

Low 25.83 21.70 4.13 <13

10 50% Mid 25.71 21.58 4.13 <13

High 25.63 21.68 3.95 <13

Low 25.80 21.71 4.09 <13

100% Mid 25.84 21.65 4.19 <13

High 25.83 21.55 4.28 <13

FDD Band 13, Modulation- QPSK

Channel Resource Peak Average PAPR

. Output Output PAPR .
Bandwidth Block Channel Limit
(MHz) Allocation Power Power (dB) (dB)

(dBm) (dBm)

1 Mid 25.81 21.87 3.94 <13

10 50% Mid 25.94 21.99 3.95 <13
100% Mid 25.91 21.91 4.00 <13

FDD Band 2, Modulation- 16-QAM
Peak Average
Channel Resource
Bandwidth Block Channel | Qutput Output | b pp (gB) | | PAPR
(MHz2) Allocation Power Power Limit (dB)
(dBm) (dBm)

Low 25.8 20.45 5.35 <13

1 Mid 26.3 20.74 5.56 <13

High 26.44 20.85 5.59 <13

Low 25.68 19.45 6.23 <13

5 50% Mid 26.01 20.41 5.60 <13
High 26.09 20.24 5.85 <13

Low 25.49 19.77 5.72 <13

100% Mid 25.75 20.36 5.39 <13

High 25.84 20.26 5.58 <13

Low 26.31 19.13 7.18 <13

1 Mid 26.51 19.87 6.64 <13

High 26.73 20.71 6.02 <13

Low 25.84 19.90 5.94 <13

10 50% Mid 26.37 20.31 6.06 <13
High 26.37 20.46 5.91 <13

Low 25.96 19.55 6.41 <13

100% Mid 26.13 20.33 5.80 <13

High 26.18 20.33 5.85 <13

15 1 Low 26.91 19.97 6.94 <13
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Mid 26.81 20.93 5.88 <13
High 26.7 21.19 5.51 <13
Low 25.83 19.75 6.08 <13
50% Mid 25.97 20.46 5.51 <13
High 26.43 20.50 5.93 <13
Low 24.41 19.61 4.80 <13
100% Mid 25.08 20.34 4.74 <13
High 25.34 20.43 4.91 <13
Low 26.78 20.52 6.26 <13
1 Mid 27.14 20.37 6.77 <13
High 27.24 21.23 6.01 <13
Low 25.44 19.99 5.45 <13
20 50% Mid 25.62 20.36 5.26 <13
High 26.19 20.61 5.58 <13
Low 24.41 19.84 4.57 <13
100% Mid 24.8 20.43 4.37 <13
High 25.34 20.38 4.96 <13
FDD Band 4, Modulation- 16-QAM
Average
Chanr_1el Resource Peak Output Output PAPR PAPR
Bandwidth Block Channel Power I
(MH2) Allocation (dBm) Power (dB) | Limit (dB)
(dBm)
Low 26.54 20.61 5.93 <13
1 Mid 26.54 21.81 4.73 <13
High 26.5 21.08 5.42 <13
Low 26.47 20.25 6.22 <13
5 50% Mid 26.23 20.97 5.26 <13
High 26.62 20.50 6.12 <13
Low 26.3 20.43 5.87 <13
100% Mid 25.99 21.12 4.87 <13
High 25.73 20.57 5.16 <13
Low 26.52 21.31 5.21 <13
1 Mid 26.73 21.89 4.84 <13
High 27.63 21.73 5.90 <13
Low 26.4 20.41 5.99 <13
10 50% Mid 26.52 20.92 5.60 <13
High 26.77 20.67 6.10 <13
Low 26.52 19.44 7.08 <13
100% Mid 26.46 21.02 5.44 <13
High 26.8 20.55 6.25 <13
Low 26.75 19.75 7.00 <13
15 1 Mid 26.76 20.37 6.39 <13
High 27.12 20.81 6.31 <13
50% Low 26.18 20.19 5.99 <13
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Mid 26.68 20.77 5.91 <13
High 26.7 20.46 6.24 <13
Low 25.61 20.47 5.14 <13
100% Mid 25.65 20.75 4.90 <13
High 25.68 20.44 5.24 <13
Low 26.79 21.22 5.57 <13
1 Mid 26.84 21.82 5.02 <13
High 26.75 21.52 5.23 <13
Low 26.12 20.73 5.39 <13
20 50% Mid 26.12 21.12 5.00 <13
High 26.19 21.07 5.12 <13
Low 24.93 20.69 4.24 <13
100% Mid 25.18 20.97 421 <13
High 25.44 20.96 4.48 <13
FDD Band 5, Modulation- 16-QAM
ngg\r/]vri]c?tlh ReBSIgLérkce Channel oietztt A(;/L?trsgte PAPR | PAPR Limit
(MH2) Allocation Power Power (dB) (dB)
(dBm) (dBm)
Low 25.78 21.06 4.72 <13
1 Mid 25.23 20.74 4.49 <13
High 25.89 21.26 4.63 <13
Low 25.57 20.18 5.39 <13
5 50% Mid 25.18 20.57 4.61 <13
High 25.62 20.40 5.22 <13
Low 25.29 20.24 5.05 <13
100% Mid 25.52 20.79 473 <13
High 2541 20.32 5.09 <13
Low 25.83 20.95 4.88 <13
1 Mid 24.71 20.48 4.23 <13
High 26.35 21.12 5.23 <13
Low 25.63 20.31 5.32 <13
10 50% Mid 25.17 20.74 443 <13
High 26.08 20.51 5.57 <13
Low 25.71 20.43 5.28 <13
100% Mid 26.33 20.36 5.97 <13
High 26.03 20.36 5.67 <13
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FDD Band 17, Modulation- 16-QAM
Channel Resource Peak Average PAPR
Bandwidth Block Channel Output Output PAPR Limit
(MHz) | Allocation Power Power (dB) (dB)
(dBm) (dBm)

Low 26.14 21.02 5.12 <13

1 Mid 25.56 21.48 4.08 <13

High 25.84 20.61 5.23 <13

Low 25.77 20.09 5.68 <13

5 50% Mid 25.76 20.68 5.08 <13
High 26 20.45 5.55 <13

Low 25.47 20.51 4.96 <13

100% Mid 25.67 20.47 5.2 <13

High 25.84 20.50 5.34 <13

Low 26.14 20.80 5.34 <13

1 Mid 26.08 20.55 5.53 <13

High 25.64 19.78 6.06 <13

Low 25.74 20.59 5.15 <13

10 50% Mid 25.61 20.53 5.08 <13
High 25.55 20.74 481 <13

Low 25.85 20.66 5.19 <13

100% Mid 25.91 20.57 5.34 <13

High 25.84 20.67 5.17 <13

FDD Band 13, Modulation- 16-QAM

Channel Resource Peak Average PAPR
Bandwidth | Block | Channel | OUtPut | Output PAPR Limit
(MHz) Allocation l(:)doélvn?; ?dogvn?; (dB) (dB)

1 Mid 25.86 20.78 5.08 <13

10 50% Mid 25.69 20.90 4.79 <13
100% Mid 25.85 20.85 5.00 <13
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99% Occupied Bandwidth &
26dB Emission Bandwidth
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland"

Pass

FCC Part 2.1049 & RSS-Gen Issue 4 section 6.6
= 100KHz ( 1 to 5% of anticipated OBW)

Peak
Reporting Only.

Wireless
Communication
Tester — R&S CMW500

Splitter

Spectrum Analyzer

Note: For measurement of occupied bandwidth, section 4.2 in “971168 DO1 Power Meas License Digital

Systems v02r02” was used.
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Test Results

Modulation: QPSK
, 99% Occupied -26dB
FDD Band Bandwidth Channel Bandwidth (MHz) | Bandwidth(MHz)
Low 451 5.03
5 Mid 453 5.06
High 451 5.04
Low 8.94 9.66
10 Mid 8.93 9.66
5 High 8.94 9.79
Low 13.36 14.35
15 Mid 13.38 14.34
High 13.38 14.44
Low 17.88 19.40
20 Mid 17.84 19.25
High 17.84 19.33
Low 451 5.06
5 Mid 4.51 5.01
High 4,53 5.06
Low 8.94 9.75
10 Mid 8.95 9.73
4 High 8.94 9.75
Low 13.49 15.02
15 Mid 13.52 15.00
High 13.44 14.80
Low 17.88 19.35
20 Mid 17.90 19.50
High 17.87 19.37
Low 451 5.00
5 Mid 452 5.05
5 High 4.54 5.06
Low 8.94 9.73
10 Mid 8.96 9.82
High 8.90 9.67
Low 4.52 5.05
5 Mid 452 5.04
17 High 451 4.99
Low 8.93 9.77
10 Mid 8.92 9.67
High 8.89 9.60
13 10 Mid 8.92 9.71

Test Report No.: 19660246 001 Date: 17.10.2016 Page 22 of 139



A TUVRheinland”

www.tuv.com

Ref 30 dBm Atten 10 dB
#Peak | | | |

Log ?ddmmm&mm%
10 ] L,
dBf ¥ W
Offst  febnpmtenpirannt: . "“"“Ww
M5
dB

Center 1.853 GHz Span 10 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5149 MHz xdB -26.00dB

Transmit Freq Error -175.557 Hz

» dB Bandwidth 5.034 MHz

FDD Band 2_Channel Low_5MHz

Ref 30 dBm Atten 10 dB
#Peak
Log %ﬂf‘.‘" i 8 w8 ) Y I e ] ol
10 7
dB/ Ed

Offt  krserint A F——T iy oL UNRTRRTY
5
dB

Lo

]
f]\.

Ff

Center 1.88 GHz Span 10 MHz
#Res BUW 100 kHz #VBUY 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth

99.00 %

Ocec BW % Pwr

4 5313 MHz xdB  -26.00 dB
Transmit Freq Error -458.302 Hz
» dB Bandwidth 5.058 MHz

FDD Band 2_Channel Mid_5MHz
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Ref 30 dBm Atten 10 dB

#Peak | | |

Log W%Mﬁ

10 ] b

dB/ K W

{)ﬂ:st WM' '1'PVWM

3.5

db

Center 1.907 GHz Span 10 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 5148 MHE xdB -26.00 dB

Transmit Freq Error -17.303 kHz
% dB Bandwidth 5.040 MHz

FDD Band 2_Channel High_5MHz

Ref 30 dBm Atten 10 dB
#Peak
Log ? S IOORNG] NSRS IS ;A%
10 i ;
def >/ L€
OfFSt | sttt N
5
dB

Center 1.86 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
89428 MHz xdB -26.00 dB

Transmit Freq Error 2297 kH=z

% dB Bandwidth 5.662 MHz

FDD Band 2_Channel Low_10MHz
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Ref 30 dBm Atten 10 dB
#Peak
Lﬂg e e i
10 J,llr- 1
dB/ >/ L&
Offst  fresimsubimtotiratars’ i
K ]
dB

Center 1.88 GHz Span 20 MHz
#Res BW 100 kHz #VBUY 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
8.9311 MHz xdB  -26.00 dB

Transmit Freq Error -4.165 kHz
» dB Bandwidth 9.659 MHz

FDD Band 2_Channel Mid_10MHz

Ref 30 dBm Atten 10 dB
#Peak

Log ?-‘-:" e e s L _?
i 4

10

dB/ 2> \{:"

Offst MM“’ T S Y I
s
dB

Center 1.905 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
8.9353 MHz xdB  -26.00 dB

Transmit Freq Error -12.909 kHz
% dB Bandwidth 9.791 MHz

FDD Band 2_Channel High_10MHz
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Ref 25 dBm

Atten 5 dB

A_ TUVRheinland”

#Peak

Log

10

MM!-.Q]‘
5

o

dB/

T

Offst

o

3.5

db

Center 1.857 GHz
#Res BW 100 kHz

Occupied Ban

Transmit Freq Error
% dB Bandwidth

#A/BW 300 kHz

dwidth

13.3610 MHz

544 274 Hz
14.350 MHz

Span 20 MHz
Sweep 9.99 ms (1000 pts

95.00 %
-26.00 dB

Occ BW % Pwr
x dB

FDD Band 2_Channel Low_15MHz

Ref 25 dBm

Atten 5 dB

#Peak

Log

10

i 2 —
[
P

..:-.Jlﬂhwhﬁl
i

dB/ i

<

Offst | 1"

WW

3.5

db

Center 1.88 GHz
#Res BW 100 kHz

#A/BW 300 kHz

Occupied Bandwidth Occ BW % Pwr 99.00 %
13.3773 MHz xdB  -26.00¢B

Transmit Freq Error -13.762 kHz

» dB Bandwidth 14 338 MHz

Span 20 MHz
Sweep 9.99 ms (1000 pts

FDD Band 2_

Channel Mid_15MHz
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Ref 25 dBm

Atten 5 dB

#Peak

Mmmwmrh.?

Log 7

10 L 7

dB/ o

Offst

3.5

dB

Center 1.903 GHz

Span 20 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
13.3834 MHz xdB 26005

Transmit Freq Error -9.542 kHz

% dB Bandwidth 14 437 MHz

FDD Band 2_Channel High_15MHz

Ref 30 dBm Atten 10 dB

#Peak |

Lo.g L+ A arihin e - \ ._.\.,_H,__.n._,_ué

10 / 5

dB/ 7 e

Offet bt Ty

3.5

dB

Center 1.86 GHz Span 30 MHz
#Res BW 300 kHz #U/BW 1 MHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %

17.8763 MHz xdB 26005

Transmit Freq Error 26.492 kHz
% dB Bandwidth 19.398 MHz

FDD Band 2_Channel Low_20MHz
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Ref 30 dBm Atten 10 dB

#Peak | | | |

L mﬁlﬂww

1ﬂ0g lIlr.n' '1_!‘

dBJ #i N

Offst e Bt R

) 7

dB

Center 1.88 GHz Span 30 MHz

#Res BV 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

17.8441 MHz xdB 2600453

Transmit Freq Error 2.526 kHz
» dB Bandwidth 19.247 MHz

FDD Band 2_Channel Mid_20MHz

Ref 30 dBm Atten 10 dB
#Peak | | | |

Log
10

W e
Offst i T TPTTN

N5
dB

Y
=

Center 1.9 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.8446 MHz xdB  -26.00 B

Transmit Freq Error -13.440 kHz
% dB Bandwidth 19.333 MHz

FDD Band 2_Channel High_20MHz
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Ref 25 dBm Atten 5 dB
#Peak _
Log 91—*#‘-—‘-." FANTHITP -Mwm?
10 i A
> b«
dB/ ] \
Offst P A R T ) P
3.3
dB
Center 1.712 GHz Span 10 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5085 M HE xdB  -26.00 dB
Transmit Freq Error -2.410 kHz
% dB Bandwidth 5.063 MH=z

FDD Band 4_Channel Low_5MHz

Ref 25 dBm Atten 5 dB
#Peak _
Lﬂlg 9«““;‘“—"—"‘- Thiaraa atf *Jmmwmﬁi?
10 { 4
> N €
dBf - M ik
Offst [ |
3.3
dB
Center 1.732 GHz Span 10 MHz
#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5060 M HE xdB -26.00dB
Transmit Freq Error -6.738 kHz
% dB Bandwidth 5.013 MHz

FDD Band 4_Channel Mid_5MHz
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Ref 25 dBm Atten 5 dB

#Peak i
Lﬂg ? Ll WWMHQ
10 Fi Y

> 4 L e
dBf ! b
Offst  prwSwrtantake=trhuers
3
dB

Center 1.752 GHz Span 10 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
4.5268 MHz xdB  -26.00 dB

Transmit Freq Error 2484 kHz
% dB Bandwidth 5.062 MHz

FDD Band 4_Channel High_5MHz

Ref 25 dBm Atten 5 dB
#Peak
Log 7
10 7
dB/ o F Y
Offst  [ritumawiinramifid™ ety
M3
dB

mL St B et . s, Lo md e - -“w'ﬂ|9
|
)

Center 1.715 GHz Span 20 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
8.9392 MHz xdB  -26.00 dB

Transmit Freq Error -6.630 kHz
» dB Bandwidth 9.751 MHz

FDD Band 4_Channel Low_10MHz
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Ref 25 dBm Atten 5 dB

#Peak .

Log ?hwﬂu FTV Mﬂﬁ

10 S | ¢

dB/ i ey daanea] 2 s

Offst -

N3

dB

Center 1.732 GHz Span 20 MHz

#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

8 9482 M Hz xdB -26.00dB

Transmit Freq Error -11.131 kHz
% dB Bandwidth 9.729 MHz

FDD Band 4_Channel Mid_10MHz

Ref 25 dBm Atten 5 dB
#Peak
Log T E
10 ] \
Y ! l‘l. r.a
dB/ i Wt
Offst  |ewimpstesmemsttons’ P T m——
N3
dB
Center 1.75 GHz Span 20 MHz
#Res BW 100 kHz #WBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
8.9424 MHz xdB 26005
Transmit Freq Error 3.973 kHz
» dB Bandwidth 5.746 MHz

FDD Band4_Channel High_10MHz
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Ref 29 dBm

AN

Atten 30 dB

TUVRheinland®

#Peak

Q-npﬂlf-v

Log

; k!

10

f

dB/

Offst

11.4

dB

Center 1.718 GHz
#Res BW 300 kHz

Transmit Freq Error
* dB Bandwidth

#BW 1 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr

13.4864 MHz x4

-17.751 kHz
15.023 MHz

Span 25 MHz

83.00 %
-26.00 dB

FDD Band4_Channel Low_15MHz

Ref 29 dBm

Atten 30 dB

#Peak

e s s PV Wwﬂ""*"m"“"*‘?

Log

10

dB/

s
L |

Offst

11.4

dB

Center 1.732 GHz
#Res BW 300 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr

13.5204 MHz x4

-10.477 Hz
15.003 MHz

Span 25 MHz

93.00 %
-26.00 dB

FDD Band4_Channel Mid_15MHz
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Ref 29 dBm Atten 30 dB
#Peak B
L ¢u||. e oy o PRTPREE TP TS
- / \
10 I \b{
— .
dB/ iy B
Offst  pasrnr—stfiirms® e Pt g
11.4
dB
Center 1.748 GHz Span 25 MHz
#Res BWW 300 kHz #FU/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.4434 MHz xdB 26,0048
Transmit Freq Error 21.213 kHz
% dB Bandwidth 14.802 MHz

FDD Band4_Channel High_15MHz

Ref 25 dBm Atten 5 dB
#Peak p
T i o e e e R e ™ R e e
Log
10 f
>4 W€
Offst
3.3
db
Center 1.72 GHz Span 30 MHz
#Res BWW 300 kHz #FU/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
17.8793 MHz xdB 260045
Transmit Freq Error -12.166 kHz
% dB Bandwidth 19.354 MHz

FDD Band 4_Channel Low_20MHz
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Ref 25 dBm Atten 5 dB

fpeak &.‘..ﬂ.-ﬂr Y .-'.—;MW’F“HW
139 5 ﬁf h &
dB/ . B S
Offst
N3
dB

Center 1.732 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.9025 MHz xdB  -26.00 dB

Transmit Freq Error 5173 kHz

» dB Bandwidth 19.500 MHz

FDD Band 4_Channel Mid_20MHz

Ref 25 dBm Atten 5 dB

#Peak 1 I I r$
Log WE- Ly ey T i
10 7
dB/ ,J'“ L

Offst
33
dB

Center 1.745 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.8740 MHz xdB  -26.00 dB

Transmit Freq Error 35.380 kHz
% dB Bandwidth 19.365 MHz

FDD Band 4_Channel High_20MHz
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Ref 30 dBm Atten 10 dB

#Peak

10 N e

dB/ i T

Offst I—e S L e

N3

dB

Center §26.5 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Puwr 99.00 %

4 5124 MHE xdB -26.00dB

Transmit Freq Error -16.547 kHz
x dB Bandwidth 5.002 MHz

FDD Band 5_Channel Low_5MHz

Ref 30 dBm Atten 10 dB

#Peak

L'D'g T o L e i stk A . 3

10 — W

dB/ v L . .

Offst [t -

N3

dB

Center 836.5 MHz Span 10 MHz

#Res BWW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 5235 MHz xdB -26.00 dB

Transmit Freq Error 10.697 kHz
% dB Bandwidth 5.051 MHz

FDD Band 5_Channel Mid_5MHz
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Ref 30 dBm Atten 10 dB

#Peak |

Log ?ﬁw okt mi M-ﬂﬂmﬂrﬁ

10 o Y .

dB/ el N

Oftst

N3

dB

Center 846.5 MHz Span 10 MHz

#Res BUW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 5423 MHE xdB  -26.00 dB

Transmit Freq Error -21.648 kHz

* dB Bandwidth 5.057 MHz

FDD Band 5_Channel High_5MHz

Ref 30 dBm Atten 10 dB

#Peak

Log = PSRN SNSRI R P

10 7 v

dB/ 5~ e

Offst > B e ek

3.3

db

Center 829 MHz Span 20 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 9436 MHz xdB -26.00dB

Transmit Freq Error -39.899 kHz
% dB Bandwidth 5.729 MHz

FDD Band 5_Channel Low_10MHz
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Ref 30 dBm Atten 10 dB
#Peak |
Log Qefrmmmnprieimambothd it Bl)
10 7 i
dB/ -+ ¥ L&
[0 T —— M A T
N3
dB
Center 836.5 MHz Span 20 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
8 9609 M HE xdB  -26.00 dB
Transmit Freq Error 20227 kHz
% dB Bandwidth 5.818 MHz
FDD Band 5_Channel Mid_10MHz
Ref 30 dBm Atten 10 dB
#Peak |
Lﬂg QEL-EJ-M.M--M- A Aot - £
i ™
10 4 Y
dB/ =+ i &
Offst L oo I L o
N3
dB
Center 844 MHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9041 MHz xdB -26.00 dB
Transmit Freq Error -39.169 kHz
% dB Bandwidth 9.669 MHz

FDD Band 5_Channel High_10MHz
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Ref 35 dBm Atten 15 dB
#Peak
Log me ey
A
10 ] 1
dB/ Y &
Offst WMJ i et i i T |
30.4
dB
Center 706.5 MHz Span 10 MHz
#Res BYV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5213 MHz xdB -26.00dB
Transmit Freq Error 6.147 kHz
% dB Bandwidth 5.050 MHz

FDD Band 17_Channel Low_5MHz

Ref 35 dBm Atten 15 dB

#Peak

Log i - I Y I

10 i \

dB/ > f \ &

O.H:St WW"‘ .MM

304

dB

Center 710 MHz Span 10 MHz

#Res BUW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 5221 MHz xdB  -26.00 dB

Transmit Freq Error 3711 kHz
» dB Bandwidth 5.036 MHz

FDD Band 17_Channel Mid_5MHz
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Ref 35 dBm Atten 15 dB

#Peak

Log opn

10 f

A
dB/ T

Offst

30.4

i il " T

dB

Center 713.5 MHz
#Res BW 100 kHz

Occupied Bandwidth
4.5143 MHz

-18.022 kHz
4.986 MHz

#/BW 300 kHz

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 9.99 ms (1000 pts

Span 10 MHz

93.00 %
-26.00 dB

FDD Band 17_Channel High_5MHz

Ref 35 dBm Atten 15 dB

#Peak

Log I T e

10 7

dB/ Ny, s

Offst | el

30.4

db

Center 709 MHz Span 15 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 92?1 MHE xdB -26.00dB

Transmit Freq Error 8.657 kHz
% dB Bandwidth 9.767 MHz

FDD Band 17_Channel Low_10MHz
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Ref 35 dBm

Atten 15 dB

#Peak

Log

FM-MHL.“S‘

10

dB/

Offst

30.4

db

Center 710 MHz
#Res BW 100 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth

Span 15 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts]

93.00 %
-26.00 dB

Ococ BW % Pwr
x dB

8.9150 MHz

-9.803 kH=z
9.673 MHz

FDD Band 17_Channel Mid_10MHz

Ref 35 dBm

Atten 15 dB

#Peak

Log

10

dB/

= -

Offst

=
.

ko

304

ik o T

dB

Center 711 MHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

Span 15 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

8.8947 MHz

-10.992 khHz
9.601 MHz

FDD Band 17_Channel High_10MHz
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Ref 24.9 dBm Atten 5 dB

#Peak 4

Lﬂ'g 4 R R s v WP U R,

10 > ot

dB/ Pl T

Offst | .-~ -

309

dB

Center 782 MHz Span 15 MHz

#Res BW 100 kHz #VBYY 300 kHz Sweep 4 ms (401 pts -
Occupied Bandwidth Occ BW % Pwr 99.00 %

8.9200 MHz xdB  -26.00 dB

Transmit Freq Error 2.760 kHz
x dB Bandwidth 5710 MHz

FDD Band 13_Channel Mid_10MHz
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Modulation: 16QAM
: 99% Occupied -26dB
FDD Band Bandwidth Channel | g ndwidth (MHz) | Bandwidth(MHz)
Low 454 5.07
5 Mid 452 5.03
High 4.53 4.99
Low 8.94 9.67
10 Mid 8.94 9.75
) High 8.94 9.82
Low 13.39 14.35
15 Mid 13.38 14.35
High 13.36 14.32
Low 17.85 19.47
20 Mid 17.88 19.25
High 17.84 19.33
Low 451 5.03
5 Mid 452 5.00
High 4.51 4.99
Low 8.93 9.54
10 Mid 8.95 9.82
4 High 8.94 9.65
Low 13.47 14.96
15 Mid 13.50 14.93
High 13.44 14.84
Low 17.91 19.59
20 Mid 17.90 19.48
High 17.86 19.31
Low 451 5.00
5 Mid 453 5.01
c High 4.51 4.99
Low 8.94 9.60
10 Mid 8.94 9.63
High 8.88 9.46
Low 454 5.07
5 Mid 451 5.05
17 High 4.53 5.05
Low 8.91 9.61
10 Mid 8.90 9.59
High 8.90 9.57
13 10 Mid 8.91 9.76
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Ref 30 dBm Atten 10 dB
#Peak

L{Ilg ?u.'_ UL FRRPIE TR W FURp Sy "ﬁ
rlf

10
dsJ 77 Ve
Offst WWW" L R
35
dB

Center 1.853 GHz Span 10 MHz
#Res BUW 100 kHz #\VBUY 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Puwr 99.00 %
4 5382 MHz xdB  -26.00 dB

Transmit Freq Error 1.879 kHz

% dB Bandwidth 5.065 MH=z

FDD Band 2_Channel Low_5MHz

Ref 30 dBm Atten 10 dB
#Peak | |
Log h‘ﬁmﬂﬁwmﬁ
10 a"T
) W
dB/ EFl 3
Offst  pymarpisbatiunsepar R e p—
315
dB
Center 1.88 GHz Span 10 MHz
#Res BWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.5155 MHz xdB 26,005
Transmit Freq Error -5.182 kHz
» dB Bandwidth 5032 MHz

FDD Band 2_Channel Mid_5MHz
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Ref 30 dBm Atten 10 dB

#Peak |
Log ?— i el nhmhL e Mowia s s
10 — 7 -
dBr k. WY
Offst  bniemstiaitidednnbun® '\WM
5
dB

e

Center 1.907 GHz Span 10 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts]

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5249 MHz xdB -26.00 dB

Transmit Freq Error -13.292 kHz

» dB Bandwidth 4.992 MHz

FDD Band 2_Channel High_5MHz

Ref 30 dBm Atten 10 dB
#Peak
L L+ SR NSRRI (P
e 7 R
f !
dB/ _};‘ \{
Offst PP DR
M5 | i
dB
Center 1.86 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
8. 9393 MHz xdB -26.00dB
Transmit Freq Error 3.035 kHz
» dB Bandwidth 9.669 MHz

FDD Band 2_Channel Low_10MHz

Test Report No.: 19660246 001 Date: 17.10.2016 Page 44 of 139



A_ TUVRheinland”

www.tuv.com

Ref 30 dBm Atten 10 dB
#Peak
L L+ i PPN NI PSS £
0 - )
§ \
dBf >/ K=
Oﬁst . W-\Nﬂ‘( \"‘“""H—"'-. X 1
3.5
dB
Center 1.88 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9359 MHz xdB -26.00 dB
Transmit Freq Error -17.126 kHz
» dB Bandwidth 9.750 MHz

FDD Band 2_Channel Mid_10MHz

Ref 30 dBm Atten 10 dB
#Peak
Log .+ W ST PSR SPP I PRI I +
10 [
£ 4
dB/ > h &
Offst  Lsssadimbnmd B e PP
31.5
dB
Center 1.905 GHz Span 20 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9395 M HZ xdB  -26.00 dB
Transmit Freq Error -10.151 kHz
% dB Bandwidth 9.819 MHz

FDD Band 2_Channel High_10MHz
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Ref 25 dBm Atten 5 dB

#Peak |

Log %- bbb Aot wﬂwnﬁ

10 7 T

dB/ T A

Offst Pt T —

31.5

dB

Center 1.857 GHz Span 20 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

13.3880 MHz xdB 260045
Transmit Freq Error 9251 kHz
% dB Bandwidth 14 354 MHz
FDD Band 2_Channel Low_15MHz

Ref 25 dBm Atten 5 dB

#Peak

Lﬂlg ?ﬂ- npun g b = iy mpd, --i..sq-u..m..,-.l'?l.

10 7 T

dB/ i N,

3.5

dB

Center 1.88 GHz Span 20 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

13.3762 MHz xdB 260045

Transmit Freq Error -5.838 kHz
% dB Bandwidth 14.347 MHz

FDD Band 2_Channel Mid_15MHz
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Ref 25 dBm Atten 5 dB
#Peak |
Log b2 PV M I — ---wnﬁ
10 /

i
dB/ 7 "
Offst s ‘W-W
.5
dB

Center 1.903 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
13.3606 MHz xdB  -26.00 dB

Transmit Freq Error -16.389 kHz
» dB Bandwidth 14 324 MHz

FDD Band 2_Channel High_15MHz

Ref 30 dBm Atten 10 dB
#Peak
L‘H_; +3 e ‘, gElg L o TP plythpoe s e B, b ey
10 A
dB/ = W<
Offst 4Hnmm.-" et ot s ey
5
dB

L-.""\r_\_“

Center 1.86 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW%Pwr  99.00 %
17.8525 MHz xdB  -26.00 dB

Transmit Freq Error 27847 kHz
% dB Bandwidth 19.471 MHz

FDD Band 2_Channel Low_20MHz
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Ref 30 dBm Atten 10 dB

#Peak | | | |

10 — '

dB/ f L

Offst [ S i

3.5

dB

Center 1.88 GHz Span 30 MHz

#Res BWW 300 kHz #FU/BW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

17.8441 MHz xdB 260043

Transmit Freq Error 2.526 kHz
» dB Bandwidth 19.247 MHz

FDD Band 2_Channel Mid_20MHz

Ref 30 dBm Atten 10 dB
#Peak | | | |

Log
10

s =
Offst e sl LT R

N5
dB

Y
=

Center 1.9 GHz Span 30 MHz
#Res BW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth OccBW % Pwr  99.00 %
17.8446 MHz xdB  -26.00 dB

Transmit Freq Error -13.440 kHz
» dB Bandwidth 19.333 MHz

FDD Band 2_Channel High_20MHz
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Ref 25 dBm Atten 5 dB

#Peak

Lo-g J?uwmmww e ﬂ.f'.;;

10 S h

dB/ T F L

Offst  foumsebeprfdstonprsgmt” ———

N3

dB

Center 1.712 GHz Span 10 MHz

#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %

4 5123 MHE xdB  -26.00 dB

Transmit Freq Error 1.308 kHz
% dB Bandwidth 5.028 MHz

FDD Band 4_Channel Low_5MHz

Ref 25 dBm Atten 5 dB

#Peak

Log R e T e e e ™3
10 d L
a8 P, L
3
dB

Center 1.732 GHz Span 10 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
4.5248 MHz xdB  -26.00dB

Transmit Freq Error T7.978 kHz
% dB Bandwidth 5.001 MHz

FDD Band 4_Channel Mid_5MHz
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Ref 25 dBm Atten 5 dB

#Peak

Lo-g J?JMWMWW AT ..QLL

10 >/ 1<

dB/ f W

Offst H.-mmw‘-h"‘ww‘f'“"‘l LY TR M-

3.3

db

Center 1.752 GHz Span 10 MHz

#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %

4 50?3 M HE xdB  -26.00 dB

Transmit Freq Error -6.172 kHz
% dB Bandwidth 4.994 MH=z

FDD Band 4_Channel High_5MHz

Ref 25 dBm Atten 5 dB
#Peak 5
L e i e TNy, AT
. / ]
10 / !
— e
dBf ¥ N
Offst  fresahangraicrimost” s R
N3
dB
Center 1.715 GHz Span 20 MHz
#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9259 MHz xdB -26.00dB
Transmit Freq Error -7.852 kHz
% dB Bandwidth 9.542 MHz

FDD Band 4_Channel Low_10MHz
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Ref 25 dBm Atten 5 dB

#Peak

Lo-g %mwmwﬁ

10 N 7 L p

dB/ / W

Offst PRI NERT——— e R A A

M3

dB

Center 1.732 GHz Span 20 MHz

#Res BWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts .
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 9508 MHE x dB -26.00 dB

Transmit Freq Error -14.741 kHz
¥ dB Bandwidth 9.819 MHz

FDD Band 4_Channel Mid_10MHz

Ref 25 dBm Atten 5 dB

#Peak |

Lﬂ-g %WWW»‘{

10 ] L

dB/ > €

Offst st e oyt -m.ew‘r ‘MM

N3

dB

Center 1.75 GHz Span 20 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 9382 MHz xdB  -26.00 dB

Transmit Freq Error 2.997 kHz
x dB Bandwidth 9.645 MHz

FDD Band 4_Channel High_10MHz
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Ref 29 dBm Atten 30 dB
#Peak
Log e e =
10 I "m
— -
dB/ i N
Offst sy L T
11.4
dB
Center 1.718 GHz Span 25 MHz
#Res BV 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.4744 MHz xdB 26005
Transmit Freq Error -16.890 kHz
» dB Bandwidth 14.958 MHz

FDD Band 4_Channel Low_15MHz

Ref 29 dBm Atten 30 dB
#Peak
Lﬂlg ey ettt e b ey iy,
10 i 5
—+ —
dB/ /1 L T ~
T AT T
Offst
11.4
dB
Center 1.732 GHz Span 25 MHz
#Res BYW 300 kHz #/BW 1 MHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %
13.4962 MHz xdB 26005
Transmit Freq Error 12495 kHz
» dB Bandwidth 14.934 MHz

FDD Band 4_Channel Mid_15MHz
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Ref 29 dBm

Atten 30 dB

#Peak

Gons

Log

o

i

10

i

dB/

¥

Offst

11.4

db

Center 1.748 GHz
#Res BW 300 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth

Span 25 MHz

#VBW 1 MH=z Sweep 9.99 ms (1000 pts

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

13.4427 MHz

12.180 kHz
14844 MHz

Ref 25 dBm

FDD Band 4_Channel High_15MHz

Atten 5 dB

#Peak

Log

10

dB/

Offst

3.3

dB

Center 1.72 GHz
#Res BW 300 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

Span 30 MHz
Sweep 9.99 ms (1000 pts

#/BW 1 MHz

Occ BW % Pwr 59.00 %
17.9112 MHz xdB  -26.00 dB
-26.798 kHz
19.587 MHz

FDD Band 4_Channel Low_20MHz
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Ref 25 dBm

Atten 5 dB

#Peak

F

ot

Log

10

dB/

Offst

3.3

dB

Center 1.732 GHz
#Res BW 300 kHz

Span 30 MHz
Sweep 9.99 ms (1000 pts

#/BW 1 MHz

Occupied Bandwidth Occ BW % Puwr 99.00 %

17.8997 MHz xdB 26,005
Transmit Freq Error 16.263 kHz
» dB Bandwidth 19.479 MHz

FDD Band 4_Channel Mid_20MHz

Ref 25 dBm Atten 5 dB
#Peak - P
L{I-g ] W o i ik AP o g e L A e
10 Ny, b o
dB/ ¥ LN
Offst [H7wierfa -
M3
dB
Center 1.745 GHz Span 30 MHz
#Res BUWW 300 kHz #/BW 1 MHz Sweep 9.9 ms (1000 pts]

Occupied Bandwidth Occ BW % Pur 99.00 %
17.8591 MHz xdB 260043

Transmit Freq Error 35462 kHz

» dB Bandwidth 19.312 MHz

FDD Band 4_Channel High_20MHz
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Ref 25 dBm Atten 5 dB
#Peak \
Lo-g lﬂ?““ Mmumu.,;?\
o,
offst [ - it
N5
dB
Center §26.5 MHz Span 10 MHz
#Res BUW 100 kHz #VBUY 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5169 MHz xdB -26.00 dB
Transmit Freq Error -27.982 kHz
» dB Bandwidth 5.001 MHz
FDD Band 5_Channel Low_5MHz
Ref 25 dBm Atten 5 dB
#Peak
L ?._' et iy s, W
0 / \
dB/ >4 ‘*.h:::
ey T ) e T
Offst [T
N5
dB
Center 8§36.5 MHz Span 10 MHz
#Res BUW 100 kHz #VBUY 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5387 MHz xdB -26.00 dB
Transmit Freq Error 21.336 kHz
* dB Bandwidth 5.019 MHz

FDD Band 5_Channel Mid_5MHz
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Ref 25 dBm Atten 5 dB

#Peak

Log J?LDWMMWJ‘E

10 > | <

T v e 9, LW PR RO

Offst

N5

dB

Center 846.5 MHz Span 10 MHz

#Res BUW 100 kHz #VBUY 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 5169 MHz xdB -26.00 dB

Transmit Freq Error -17.378 kHz
» dB Bandwidth 4952 MHz

FDD Band 5_Channel High_5MHz

Ref 25 dBm Atten 5 dB
#Peak |
Lﬂg [Pttty ot sy e e rdhesli g
A
b 3 e
Lot A it el
Offst il
3.5
dB
Center 829 MHz Span 15 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9419 MHz xdB  -26.00dB
Transmit Freq Error -30.387 kHz
» dB Bandwidth 9.604 MHz

FDD Band 5_Channel Low_10MHz
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Ref 25 dBm Atten 5 dB
#Peak
Lﬂﬂ W crtomiar MWMMM
]
10 > f N e
dBI'- j "'klu'u_'xul e
Offst s -
315
dB
Center §36.5 MHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 9464 MHz xdB  -26.00 dB
Transmit Freq Error 18.656 kHz
» dB Bandwidth 9.636 MHz

FDD Band 5_Channel Mid_10MHz

Ref 25 dBm Atten 5 dB
#Peak _ | |
Log i 2 STV R W
I
10 > s
dB/ rad 1"
Offst [+~ LT
3.5
dB
Center 844 MHz Span 15 MHz
#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
8 889? M HE xdB -26.00 dB
Transmit Freq Error -30.388 kHz
% dB Bandwidth 9.468 MHz

FDD Band 5_Channel High_10MHz
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Ref 35 dBm Atten 15 dB

#Peak
Log
10

dB/
Offst
304
dB

7

L Frr -L,ammwmww‘-ﬂ@
Y
I

>/

Center 706.5 MHz

#Res BV 100 kHz #/BW 300 kHz Sweep 9.939 ms (1000 pts]

Occupied Bandwidth Occ BW % Puwr

45377 MHz x db

Transmit Freq Error 6.742 kHz
» dB Bandwidth 5.066 MHz

Span 10 MHz

959.00 %
-26.00 dB

FDD Band 17_Channel Low_5MHz

Ref 35 dBm Atten 15 dB

#Peak
Log
10
dB/
Offst
30.4
dB

- ij i“{_"“"“m‘mm At

Center 710 MHz

#Res BUWW 100 kHz #/BW 300 kHz Sweep 9.93 ms (1000 pts]

Occupied Bandwidth Occ BW % Pwr

4.5122 MHz x 45

Transmit Freq Error 3.876 kHz
» dB Bandwidth 5052 MHz

Span 10 MHz

99.00 %
-26.00 dB

FDD Band 17_Channel Mid_5MHz
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Ref 35 dBm Atten 15 dB
#Peak
Log e e
10
Pl I
dB/ 5 ] i€
Oﬂ:st Fhiby Lo M a4, |
30.4 -
db
Center 713.5 MHz Span 10 MHz
#Res BV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts|
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 5305 MHz xdB -26.00 db
Transmit Freq Error -19.720 kHz
% dB Bandwidth 5.046 MHz
FDD Band 17_Channel High_5MHz
Ref 35 dBm Atten 15 dB
#Peak
Log J o/ ol R e
10 i A
dB/ 5 K L{
Oftst . L
30.4
dB
Center 709 MHz Span 15 MHz
#Res BYV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
8 9122 MHE xdB  -26.00dB
Transmit Freq Error 9.895 kHz
% dB Bandwidth 9613 MHz

FDD Band 17_Channel Low_10MHz
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Ref 35 dBm Atten 15 dB

#Peak

Lﬂ'g 4 . TP I T Y

10 L it s ki sy il il

or ) he

Offst i - b

3“.4 e L "'""Wm

db

Center 710 MHz Span 15 MHz

#Res BYV 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 9031 M HE xdB  -26.00dB

Transmit Freq Error -8.337 kHz
x dB Bandwidth 9.593 MHz

FDD Band 17_Channel Mid_10MHz

Ref 35 dBm Atten 15 dB

#Peak

Log SRR Pavtoppre s pesres v R

10 A

dB/ 5/ <

D“:St lu'i_uln_'d-l-n -i--hl'“"lrr 1‘\11#

304

dB

Center 711 MHz Span 15 MHz

#Res BW 100 kHz #V/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

8 8988 M HE xdB  -26.00dB

Transmit Freq Error -9.037 kHz
» dB Bandwidth 9.573 MHz

FDD Band 17_Channel High_10MHz
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Ref 24.9 dBm Atten 5 dB
#Peak
Log
10 57 L e
dB/ P .
Offst o )
309
dB

et R ek O W S—— 4

Center 782 MHz Span 15 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Puwr 99.00 %
8 9156 MHz xdB -26.00 dB

Transmit Freq Error 521875 Hz

x dB Bandwidth 9.761 MHz

FDD Band 13_Channel Mid_10MHz
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Band Edge Measurement
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland®

Pass

FCC Part 2.1051, 2.1057, 22.917(a)(b), 24.238(a)(b),27.53(h) &
RSS 132 Issue 3 section 5.5, RSS 133 Issue 6 section 6.5 (i)(ii),
RSS 139 Issue 3 section 6.6(i)(ii), RSS 130 Issue 1section 4.6
100 kHz

Average
Shall be attenuated below the transmitter power (P in watt) by at least 43+10log(P)
dBm,

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

Note: For measurement of Band Edge Measurement, section 6.0 in “971168 D01 Power Meas License
Digital Systems v02r02” was used, Attenuator & Cable loss included in the test results
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Test Results:

Modulation: QPSK
Channel Band edge -
FDD Band Bandwidth Channel Frequency Frequency VBaTUnS (i%grﬁ) (Ialg]r:)
(MHz) Range (MHz)
5 Low 1852.5 1849-1850 -23.34 -13
High 1907.5 1910-1911 -24.40 -13
10 pr 1860 1849-1850 -35.40 -13
2 High 1905 1910-1911 -18.47 -13
15 Low 1857.5 1849-1850 -34.15 -13
High 1902.5 1910-1911 -34.18 -13
20 Low 1860 1849-1850 -31.33 -13
High 1900 1910-1911 -28.89 -13
5 Low 1712.5 1709-1710 -25.64 -13
High 1752.5 1755-1756 -25.88 -13
10 Low 1715 1709-1710 -17.93 -13
4 High 1750 1755-1756 -17.48 -13
15 Low 1717.5 1709-1710 -33.85 -13
High 1747.5 1755-1756 -34.15 -13
20 Low 1720 1709-1710 -30.00 -13
High 1745 1755-1756 -28.43 -13
5 Low 826.5 823-824 -20.77 -13
5 High 846.5 849-850 -22.87 -13
10 Low 829 823-824 -25.30 -13
High 844 849-850 -33.82 -13
5 Low 706.5 703-704 -22.08 -13
17 High 713.5 716-717 -25.66 -13
10 Low 709 703-704 -26.69 -13
High 711 716-717 -31.68 -13
13 10 M@d 782 776-777 -22.40 -13
Mid 782 787-789 -20.00 -13
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Mkr1 1.85000 GHz
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Mkr1 1.710000 GHz
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Mkr1 1.71000 GHz
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Modulation: 16QAM
Channel Band edge .
FDD Band Bandwidth Channel Frequency Frequency \?a?gg (ioégn?) (Ia'énr:)
(MHz) Range (MHz)
5 Low 1852.5 1849-1850 -25.00 -13
High 1907.5 1910-1911 -24.40 -13
10 pr 1860 1849-1850 -37.74 -13
5 High 1905 1910-1911 -20.30 -13
15 Low 1857.5 1849-1850 -37.33 -13
High 1902.5 1910-1911 -36.99 -13
20 Low 1860 1849-1850 -34.38 -13
High 1900 1910-1911 -31.22 -13
5 Low 1712.5 1709-1710 -23.91 -13
High 1752.5 1755-1756 -26.17 -13
10 pr 1715 1709-1710 -19.43 -13
4 High 1750 1755-1756 -19.14 -13
15 Low 1717.5 1709-1710 -35.78 -13
High 1747.5 1755-1756 -36.99 -13
20 Low 1720 1709-1710 -31.73 -13
High 1745 1755-1756 -30.98 -13
5 Low 826.5 823-824 -23.88 -13
5 High 846.5 849-850 -25.46 -13
10 Low 829 823-824 -25.30 -13
High 844 849-850 -36.54 -13
5 Low 706.5 703-704 -23.91 -13
17 High 713.5 716-717 -25.87 -13
10 Low 709 703-704 -29.53 -13
High 711 716-717 -32.12 -13
13 10 M@d 782 776-777 -24.83 -13
Mid 782 787-789 -23.18 -13
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53 FC
AA

Center 1.745 GHz Span 50 MHz
#Res BV 300 kHz #/BW 1 MHz Sweep 19.98 ms (1000 pts)

FDD Band 4_Channel High_20MHz
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Mkr1 $24.000 MHz
Ref 20 dBm Atten 5 dB 23.88 dBm
#hAvg
Log
10
dB/ I
Offst | \

3.3

Dl
13.0
dBm
PA et

W1 52

53 FC -’F,J [

= o B

Center 826.5 MHz Span 20 MHz
#HRes BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5_Channel Low_5MHz

Mkr1 849.000 MHz
Ref 20 dBm Atten 5 dB -25.46 dBm
#hvg
Log
10
dB/ r "‘WW\I
Offst '
N3 |
dB |

DI J
130
dBm

PAvg w,*n*" I
o L™ e
w1 s2p’ “""v%
s3 FC

AA

i
e m———
{

Center 846.5 MHz Span 20 MHz
#Res BW 100 kHz #V/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5_Channel High_5MHz
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Ref 20 dBm

Atten 5 dB

Mkr1 824.00 MHz
-23.3 dBm

#hivg
Log

10
dB/

e

Offst
N3

dB

DI

-13.0
dBm

|
:;lvg Iww-‘"“

W1 S2 /
S3 FC

M/

Center 829 MHz
#Res BW 100 kHz

Span 30 MHz

#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5_Channel Low_10MHz

Ref 20 dBm

Atten 5 dB

Mkr1 849.00 MHz
-36.54 dBm

#livg
Log

10
dB/

Offst
N3

dB

DI

-13.0
dBm

PAvg
100

Lyl 2"

53 FC

W1 S2 w‘yw

AA

Center 844 MHz
#Res BW 100 kHz

Span 20 MHz

#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5_Channel High_10MHz
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Ref 15 dBm

Mkr1 704.000 MHz
Atten 5 dB -23.91 dBm

Avg
Log

10
dB/

Offst
304

dB
DI

-13.0

R
dBm v--"“'”’mw( [

PAvg
100

W1 52
53 FC

AL

Center 706.5 MHz
Res BW 100 kHz

Span 10 MHz
#/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 17_Channel Low_5MHz

Ref 15 dBm

Mkr1 716.000 MHz
Atten 5 dB -25.87 dBm

Avg
Log

10
dB/

Offst
30.4

——
[ ——

dB
Dl

-13.0

dBm WMM \L.L.

PAvg
100

W1 52
53 FC

AL

Center 713.5 MHz
Res BW 100 kHz

Span 10 MHz
#VBW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 17_Channel High_5MHz
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Mkr1 704.000 MHz

Ref 15 dBm Atten 5 dB -29.53 dBm
Avg
Log
10 ) B et LTS R
dB/ f
Offst (
i

304
dB

DI .
3.0 j

dBm _— \\
PAvg P e
100
W1 52

53 FC
AA

Center 709 MHz Span 20 MHz
Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 17_Channel Low_10MHz

Mkr1 716.000 MHz
Ref 15 dBm Atten 5 dB -32.12 dBm
Avg
Log
10 L PR
dB/ J’
Offst r
30.4

o ] |
j L/ %

PAvg M“"‘"M Ay
100
W1 52
33 FC

AL
Center 711 MHz Span 20 MHz
Res BW 100 kHz #/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 17_Channel High_10MHz
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Mkr1 777.00 MHz |
Ref 20.9 dBm Atten 5 dB 24.83 dBm
#Avg
Log
10
dB/
Offst [
30.9
dB | I

Dl . J l
i & N
o0 N

W1 52 ,_/ "

53 FC \\’*«,\
AA| it ",

Center 782 MHz Span 20 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep § ms (401 pts)

FDD Band 13_Channel Mid_10MHz

Mkr1 787.00 MHz |
Ref 20.9 dBm Atten 5 dB -23.18 dBm
#lvg
Log
10
dB/ i
{)ffs[ AR
0 ( ]
dB

(1] .I ‘ 1
-13.0

dBm /’J \Q\
PAvg
100

~
me ) AN
A Y

Center 782 MHz Span 20 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep & ms (401 pts)

FDD Band 13 _Channel Mid_10MHz
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Conducted Spurious Emission
Result Pass
o FCC Part 2.1051, 2.1057, 22.917(a)(b), 24.238(a)(b),27.53(h) &
Specification RSS 132 Issue 3 section 5.5, RSS 133 Issue 6 section 6.5 (i)(ii),

RSS 139 Issue 3 section 6.6(i)(ii), RSS 130 Issue 1section 4.6
Measurement Bandwidth (RBW)  100KHz/1MHz

Detector Function Peak

. Shall be attenuated below the transmitter power (P in watt) by at least 43+10log (P)
Requirement dBm

Test Setup:

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of Conducted Spurious emission test, section 6.0 in “971168 D01 Power Meas
License Digital Systems v02r02” was used.

Remark: Limit for antenna port conducted spurious emission test is -13dBm.
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Test Results:

Mkr1 571.8 MHz
Ref 30 dBm Atten 10 dB -34.84 dBm
#Peak
Log
10
dB/f

Offst
N5
dB

M1 S2 &
o bt dnm e s bl PEWEELE L P " RN p—— ._'_..w
§3 [ et M

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.856 GHz |
Ref 30 dBm Atten 10 dB 21.1 dBm
#Peak |
Log &
10
dB/
Offst
N5
dB

1]
13.0
dBm

M1 52
33 FC
AL
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Low_5MHz
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Mkr1 484.4 MHz |
Ref 30 dBm Atten 10 dB -34.76 dBm
#Peak
Log
10
dB/f
Offst
M5
dB

y
i
i

M1 52 Ll TR P F IR PPl )
§3 FCpommm i

B ki Lk it e,
. Lt L)

£
=

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.894 GHz
Ref 30 dBm Atten 10 dB 21.92 dBm
#Peak 1
Log <
10
dB/f

Offst
N5
dB

DI
-13.0
dBm

M1 52
53 FC
AA
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Mid_5MHz
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Ref 30 dBm

Mkr1 624.2 MHz

Atten 10 dB -33.33 dBm

#Peak
Log

10
dB/

Offst
3.5

dB

M1 52

i

53 FCP

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 30 dBm

Mkr1 1.913 GHz |

Atten 10 dB 21.71 dBm

#Peak

1
Log &

10
dB/

Offst
.5

dB
DI

-13.0

dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel High_5MHz
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Mkr1 571.8 MHz
Ref 30 dBm Atten 10 dB -34.84 dBm
#Peak
Log
10
dB/f

Offst
N5
dB

M1 52 o
" B ot LAl b PEWEE S S P b [ R S g
§3 FC v T

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mk 1.875 GHz |
Ref 30 dBm Atten 10 dB 19.57 dBm
#Peak
log | o
10
dB/
Offst
1.5
dB

1]
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Low_10MHz
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Mkr1 484.4 MHz
Ref 30 dBm Atten 10 dB -34.76 dBm
#Peak
Log
10
dB/
Offst
s
dB

M1 S2 .

" TS| FUg | e f‘.'.-..‘r‘“

53 FC —

£
¥
&

et L g i
q i

Start 30 MHz Stop 1 GHz
#Res BV 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.894 GHz
Ref 30 dBm Atten 10 dB 20.34 dBm
#Peak )
Log o
10
dB/
Offst
M5
dB
DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Mid_10MHz
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Mkr1 624.2 MHz |
Ref 30 dBm Atten 10 dB 35.33 dBm
#Peak
Log
10
dB/
Offst
3.5
dB

M1 52

o 9‘ bk Ludasihte
ST ITATRETIVEHRELETE S SRS PR LY S ot s Lo
53 FC} -

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.913 GHz
Ref 30 dBm Atten 10 dB 21.04 dBm
#Peak N
Log s
10
dB/
Offst
M5
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel High_10MHz
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Mkr1 395.1 MHz
Ref 25 dBm Atten 5 dB -39.53 dBm
Peak
Log
10
dB/

Offst
ns5
db

DI
-13.0
dBm

;ﬂ; lfg N " ? RS i T VIR S Y r"".‘b""',"“ &

Start 30 MHz Stop 1 GHz
#Res BWW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.875 GHz
Ref 30 dBm Atten 10 dB 18.58 dBm
Peak
Log 5
10 T
dB/

Offst
N5
dB

DI
-13.0
dBm

M1 s2|
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Low_15MHz
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Mkr1 448.5 MHz
Ref 25 dBm Atten 5 dB -40.19 dBm
Peak
Log
10
dB/
Offst
NS5
dB

DI
-13.0
dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #U/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.894 GHz
Ref 30 dBm Atten 10 dB 19.42 dBm
Peak
Log &
10
dB/
Offst
.5
dB

DI
-13.0
dBm

H

MwwhﬁLimhmmmw N b Wi T TR N

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Mid_15MHz
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Mkr1 670.8 MHz
Ref 25 dBm Atten 5 dB -39.67 dBm
Peak
Log
10
dB/
Offst
s
dB

DI
-13.0
dBm

Mis2 | O U I .
§3 FC[M™ -

Start 30 MHz Stop 1 GHz
#Res BWW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.913 GHz
Ref 30 dBm Atten 10 dB 19.3 dBm
Peak
Log | 4
10
dB/
Offst
s
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel High_15MHz
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Mkr1 571.8 MHz
Ref 30 dBm Atten 10 dB -34.84 dBm
#Peak
Log
10
dB/f

Offst
3.5
dB

M1 52 o
" B ot LAl b PEWEELE T P b [ R S g
§3 FC v T

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.875 GHz |
Ref 30 dBm Atten 10 dB 17.2 dBm
#Peak
Lo-g 1
10 <
dBi
Offst
1.5
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #UBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Low_20MHz
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Mkr1 624.2 MHz |
Ref 30 dBm Atten 10 dB 35.33 dBm
#Peak
Log
10
dB/

Offst
N5
dB

M1 52
53 FCf

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.894 GHz
Ref 30 dBm Atten 10 dB 18.33 dBm
#Peak
Log .
10 1
dB/

Offst
3.5
dB

DI
-13.0
dBm

H

L-"‘""‘M....rw gt W&-M N e i MWW

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel Mid_20MHz

Test Report No.: 19660246 001 Date: 17.10.2016 Page 102 of 139



A_ TUVRheinland”

www.tuv.com

Mkr1 484.4 MHz
Ref 30 dBm Atten 10 dB -34.76 dBm
#Peak
Log
10
dB/

Offst
N5
dB

M1 S2 »
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Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.913 GHz
Ref 30 dBm Atten 10 dB 18.92 dBm
#Peak
Log -
10
dB/
Offst
s
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 2_Channel High_20MHz
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Mkr1 465.0 MHz |
Ref 30 dBm Atten 10 dB 35.14 dBm
#Peak
Log
10
dBI

Offst
N3
dB

M1 S2 ol e
$3 FC[tre e il

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #U/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.723 GHz
Ref 30 dBm Atten 10 dB 20.63 dBm
#Peak .
Log o
10
dB/f
Offst
33
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Low_5MHz
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Ref 30 dBm

Mkr1 634.9 MHz

Atten 10 dB -35.47 dBm

#Peak
Log

10
dB/

Offst
N3

dB

M1 52

PRIFITRITI FoRe | FF P SR, M)
Laon L oy s P

53 FC Frguarhr it Py Gty

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 30 dBm

Mkr1 1.742 GHz

Atten 10 dB 21.22 dBm

#Peak|
Log &

10
dB/

Offst
N3

db
DI

-13.0
dBm

i

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Mid_5MHz
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Ref 30 dBm

Mkr1 604.8 MHz |

Atten 10 dB -33.37 dBm

#Peak
Log

10
dB/

Offst
N3

M1 52

53 FC v

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 30 dBm

Mkr1 1.761 GHz |

Atten 10 dB 20.77 dBm

#Peak .
Log o

10
dB/

Offst
N3

dB
(]|

-13.0

dBm

a2 Mg P o,

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel High_5MHz
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Mkr1 634.9 MHz
Ref 30 dBm Atten 10 dB -35.47 dBm
#Peak
Log
10
dB/
Offst
M3
dB

M1 52
G [ perarosssertion R R Pl dirrtomg 'Lrwhﬁwwﬂwwmw

Start 30 MHz Stop 1 GHz
#HRes BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.723 GHz |
Ref 30 dBm Atten 10 dB 19.37 dBm
#Peak
Log | o
10
dB/
Offst
M3
dB

1]
13.0
dBm

w*“‘""'. PIPTON iia. T PP MWM%W

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Low_10MHz
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Mkr1 604.8 MHz
Ref 30 dBm Atten 10 dB -35.37 dBm
#Peak
Log
10
dB/

Offst
N3
dB

M1 52 o , -y
53 FC ot ' i +

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.742 GHz |
Ref 30 dBm Atten 10 dB 20.09 dBm
#Peak
Log
10
dB/
Offst
1.3
dB

DI
-13.0
dBm

1

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Mid_10MHz
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Mkr1 465.0 MHz |
Ref 30 dBm Atten 10 dB 35.14 dBm
#Peak
Log
10
dB/
Offst
13
dB

M1 s2 . Lo
53 FCP ot el I

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.761 GHz
Ref 30 dBm Atten 10 dB 19.71 dBm
#Peak
Log
10
dB/
Offst
M3
dB

DI
-13.0
dBm

1
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M1 52
33 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band4_Channel High_10MHz

Test Report No.: 19660246 001 Date: 17.10.2016 Page 109 of 139



A TUVRheinland”

www.tuv.com

Mkr1 604.8 MHz
Ref 30 dBm Atten 10 dB -35.37 dBm
#Peak
Log
10
dB/
Offst
N3
dB
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Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.723 GHz
Ref 25 dBm Atten 25 dB 20.11 dBm
#Peak| o
Log 1
10
dB/
Offst
1.4
dB
DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band4_Channel Low_15MHz
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Ref 30 dBm

Mkr1 465.0 MHz |

Atten 10 dB -33.14 dBm

#Peak
Log

10
dB/

Offst
N3

dB

M1 52

S3 FC[

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 25 dBm

Mkr1 1.742 GHz

Atten 25 dB 20.39 dBm

#Peak | o
LW 3

10
dB/

Offst
11.4

dB
DI

-13.0
dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#U/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band4_Channel Mid_15MHz
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Mkr1 634.9 MHz
Ref 30 dBm Atten 10 dB -35.47 dBm
#Peak
Log
10
dB/f

Offst
N3
dB
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53 FC S U e L L,WMWWWM%M

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.761 GHz
Ref 25 dBm Atten 25 dB 19.37 dBm
#Peak o
L{I-g 1
10
dB/f
Offst
1.4
dB

DI
-13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#HRes BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band4_Channel High_15MHz
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Ref 30 dBm

Mkr1 604.8 MHz |

Atten 10 dB -35.37 dBm

#Peak
Log

10
dB/

Offst
N3

dB

M1 52

53 FC|rins

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 30 dBm

Mkrl 1.723 GHz |

Atten 10 dB 18.66 dBm

#Peak

Log n
10 i
dB/

Offst
N3

dB
DI

-13.0
dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Low_20MHz
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Mkr1 465.0 MHz |
Ref 30 dBm Atten 10 dB 35.14 dBm
#Peak
Log
10
dB/

Offst
N3
dB
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Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.723 GHz
Ref 30 dBm Atten 10 dB 18.66 dBm
#Peak
Log
10
dB/
Offst
M3
dB

DI
-13.0
dBm

Lol

M1 52
53 FC
AA
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

FDD Band 4_Channel Mid_20MHz
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Ref 30 dBm Atten 10 dB

Mkr1 634.9 MHz |
35.47 dBm

#Peak
Log

10
dB/

Offst
N3

dB

M1 52
53 FC

P S,
o h- iy

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Stop 1 GHz

Sweep 100.5 ms (1000 pts)

Ref 30 dBm Atten 10 dB

Mkr1 1.761 GHz
18.59 dBm

#Peak
Log

1
&
A

10
dB/

Offst
N3

dB
DI

-13.0

dBm

M1 52
53 FC

Start 1 GHz

#Res BW 1 MHz #A/BW 3 MHz

Stop 20 GHz

Sweep 190 ms (1000 pts)

FDD Band 4_Channel High_20MHz
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Mkr2 873.8 MHz

Ref 20 dBm Atten 5 dB -39.66 dBm
#Peak r
Log
10
dB/
Offst
313 f
dB R
b]] i . oo e
13.0
dBm
Start 30 MHz Stop 1 GHz
#Res BWW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5 Freq 225.2 MHz 16.21 dBm
2 I Freq 873.8 MHz -39.86 dBm
Mkr1 2.856 GHz
Ref 30 dBm Atten 10 dB -25.6 dBm
#Peak
Log
10
dB/
Offst
N3 h
dB ) . 4...;2«\,,.. . i |
DI ]
13.0
dBm
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2,858 GHz -25.8 dBm

FDD Band 5_Channel Low_5MHz
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Mkr2 883.5 MHz

Ref 20 dBm Atten 5 dB -10.89 dBm
#Peak ¥
Log i
10
dB/
Offst
31.3 1
dB A
(oI O U U VT AU M .
13.0
dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 % Freq 838 8 MHz 15.7 dBm
2 {1 Freq 883.5 MHz -40.89 dBm

Mkr1 2.991 GHz

Ref 30 dBm Atten 10 dB -24.88 dBm
#Peak
Log
10
dB/
Offst
N3 1
a | LW s PV P o
DI e e
13.0
dBm
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5 Freq 2.981 GHz -24.88 dBm

FDD Band 5_Channel Mid_5MHz
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Mkr1 845.6 MHz

Ref 20 dBm Atten 5 dB 15.54 dBm
#Peak W
Log 7
10
dB/ :
Offst ]
31.3 I
o0 A
3.0 [ N =
dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pis)
Marker Trace Type X Axis Amplitude
1 {1 Freq 5458 MHz 15.54 dBm
2 {1 Freq £80.3 MHz -40.13 dBm

Mkr1 2.829 GHz

Ref 30 dBm Atten 10 dB -24.61 dBm
#Peak
Log
10
dB/
Offst
33 L
S T N N
b]]
-13.0
dBm
Start 1 GHz Stop 10 GHz
#Res BWW 1 MHz #VBW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 %)) Freq 2829 GHz -24.81 dBm

FDD Band 5_Channel High_5MHz

Test Report No.: 19660246 001 Date: 17.10.2016 Page 118 of 139



A TUVRheinland”

www.tuv.com

Mkr2 873.8% MHz

Ref 20 dBm Atten 5 dB -39.9 dBm
#Peak '?.
Log
10
dB/
Offst
N3
=
dB Mo
DI N o " I - )
13.0
dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #BW 300 kHz  Sweep 100.5 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 i Fraq 224.3 MHz 14.1 dBm
2 ) Freq 273.8 MHz -29.8 dBm

Mkr1 2.982 GHz

Ref 30 dBm Atten 10 dB -25.45 dBm
#Peak
Log
10
dB/
Oftst
33 1
dB L D LS P l 9 T
DI -
3.0
dBm
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)

Marker Trace Type X Axis Amplitude

1 1) Freq 2.982 GHz -25.45 dBm

FDD Band 5_Channel Low_10MHz
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Mkr1 839.8 MHz

Ref 20 dBm Atten 5 dB 13.36 dBm
#Peak
Log
10
dB/
Offst
31.3 f
dB (g
DI N oot . R N LY
13.0
dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5 Freq 239.8 MHz 13,38 dBm
2 5 Freq B83.5 MHz -40.77 dBm

Mkr1 2.811 GHz

Ref 30 dBm Atten 10 dB -24.95 dBm
#Peak
Log
10
dB/
Offst
N3 L
db ” B o .
b]] A A
13.0
dBm
Start 1 GHz Stop 10 GHz
#Res BWW 1 MHz #VBW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 i Freq 2811 GHz -24.85 dBm

FDD Band 5_Channel Mid_10MHz
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Mkr1 842.7 MHz

Ref 20 dBm Atten 5 dB 13.13 dBm
#Peak ?
Log i
10
dB/
Oftst
M3 A
dB I'] o
DI N e ook vk s . L
A3.0 )
dBm
Start 30 MHz Stop 1 GHz
#Res BWW 100 kHz #UBWY 300 kHz  Sweep 100.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 8427 MHz 13.13 dBm
2 {1} Freq 285.4 MHz -39.48 dBm

Mkr1 2.847 GHz
Ref 30 dBm Atten 10 dB -24.7 dBm
#Peak
Log
10
dB/
Offst
3 h
dB L whm ) Lol - e
DI

-13.0
dBm

Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)

Marker Trace Type X Axis Amplitude
1 {1) Freq 2.847 GHz -24.7 dBm

FDD Band 5_Channel High_10MHz
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Mkr1 708.7 MHz
Ref 23 dBm Atten 5 dB 16.08 dBm
#Peak
Log
10
dB/f
Offst
304

DI
13.0
dBm

M1 S2 . NJ
L o L e ik Al R I P AR

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 2.843 GHz
Ref 23 dBm Atten 5 dB -31.8 dBm
#Peak
Log
10
dB/
Ofist
304

1]
130
dBm

ity iy puie W"*&umh PR PR T e | Lo IS

M1 52
53 FC

Start 1 GHz Stop 8 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Low_5MHz
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Mkr1 710.7 MHz
Ref 23 dBm Atten 5 dB 15 dBm
#Peak
Log [
10
dB/
Offst
30.4
dB

1]
-13.0
dBm

i

M s2 5 |
53 FC | bt R rearn bttty el i L R L PR T

-

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 2.829 GHz
Ref 23 dBm Atten 5 dB -32.5 dBm
#Peak
Log
10
dB/
Offst
304

1]
-13.0
dBm

MWW%WWMAL ksl g ot e ‘MM,:

M1 s2
53 FC
AL
Start 1 GHz Stop 8 GHz
#Hes BW 1 MHz #UBW 3 MHz Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Mid_5MHz
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Ref 23 dBm

Mkr1 711.6 MHz

Atten 5 dB 16.36 dBm

#Peak
Log

=

10
dB/

Offst
304

dB

DI

-13.0
dBm

M1 52

53 FC | aiaptain L e Iy o bt e pir ]

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 23 dBm

Mkr1 2.843 GHz

Atten 5 dB -31.95 dBm

#Peak
Log

10
dB/

Offst
304

Dl

-13.0
dBm

,MNWW%“WWW s

[ TORFARTI FYINY IPURPA N 1T s e |

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 8 GHz

#VBW 3 MHz Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Mid_5MHz
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Ref 23 dBm Atten 5 dB

Mkr1 706.8 MHz
14.31 dBm

#Peak
Log

10
dB/

Offst
30.4

dB

DI

-13.0
dBm

M1 52

s3 FC sl

Ll

i

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Stop 1 GHz

Sweep 100.5 ms (1000 pts)

Ref 23 dBm Atten 5 dB

Mkr1 2.983 GHz
-31.68 dBm

#Peak
Log

10
dB/

Offst
304

dB

DI

-13.0
dBm

R

M1 52
53 FC

.L..Lu.”

Start 1 GHz

#Res BW 1 MHz #/BW 3 MHz

Stop 8 GHz

Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Low_10MHz
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Ref 23 dBm

Mkr1 708.7 MHz

Atten 5 dB 13.68 dBm

#Peak
Log

10
dB/

Offst
30.4

dB

DI

-13.0
dBm

M1 52

53 FCpurs

Start 30 MHz

#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 23 dBm

Mkr1 2.829 GHz

Atten 5 dB -30.61 dBm

#Peak
Log

10
dB/

Offst
30.4

b]]

13.0
dBm

Mﬂmwﬁ’hwwm Mok )

PR TN 1 Y PN Y

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 8 GHz

#VBW 3 MHz Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Mid_10MHz
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Mkr1 710.7 MHz
Ref 23 dBm Atten 5 dB 14.66 dBm
#Peak |
Log
10
dB/
Offst

dB

1]
-13.0
dBm i

M1 52 )
53 FC bt e e et il Lrlp el

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 2.997 GHz
Ref 23 dBm Atten 5 dB -32.42 dBm
#Peak
Log
10
dB/
Offst

dB

DI
13.0
dBm

L, WMWM%# PR TION KPR PITRR MUY, VSRR

M1 52
53 FC
AL
Start 1 GHz Stop 8 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 17.5 ms (1000 pts)

FDD Band 17_Channel Mid_10MHz
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Mkr2 779.3 MHz |

Ref 25.9 dBm Atten 5 dB 14.44 dBm
#Peak =
P
Log i
10
dB/
Offst
30.9
dB
Efll?’ R VO SOS! Pvoi £ SS SSSEY S S W 1 SN SR
dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 ) Freq 346.1 MHz -41.4 dBm
2 1) Freq 779.3 MHz 14.44 dBm
Mkr1 2.8375 GHz |
Ref 30.9 dBm Atten 10 dB -24.49 dBm
Peak
Log
10
di/
Offst
30.9 1
EIB M MWHWWW i PR DYERTF O Y
13.0
dBm
Start 1 GHz Stop & GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 17.5 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 28375 GHz -24.49 dBm

FDD Band 13 _Channel Mid_10MHz
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Frequency Stability
Result

Specification

Requirement

Test Setup:

A_ TUVRheinland"

Pass

FCC Part 2.1055(a) (2), 22.355, , 24.235, 27.54 & RSS 132 Issue 3 section 5.3,
RSS 133 Issue 6 section 6.3, RSS 139 Issue 3 section 6.4& RSS 130 Issue 1,section 4.2
Frequency Stability shall be sufficient to ensure that the fundamental

emission stay within the authorised frequency blok.

EUT

Wireless
Attenuator Communication
Tester — R&S CMW500

Thermal Chamber

Note: For measurement of Frequency Stability test, method 9.0 in “971168 D01 Power Meas License
Digital Systems v02r02” was used.

Frequency Stability on Voltage variation

Nominal Maximum Frequency
Band Bandwidth Voltage Middle Error Limit
(MHz) (Vdc) Frequency (ppm)
(MHz) (Hz) (ppm)
3.7 1880 -7.07 -0.0038 2.5
3.8 1880 -6.07 -0.0032 +2.5
5 3.9 1880 -8.34 -0.0044 2.5
4.0 1880 -6.85 -0.0036 2.5
4.1 1880 -6.68 -0.0036 2.5
4.2 1880 -6.87 -0.0037 +2.5
3.7 1880 -8.34 -0.0044 2.5
3.8 1880 -7.88 -0.0042 +2.5
10 3.9 1880 -7.17 -0.0038 2.5
4.0 1880 -6.71 -0.0036 +2.5
4.1 1880 -6.12 -0.0033 2.5
4.2 1880 -7.14 -0.0038 +2.5
FDD 2 3.7 1880 -7.32 -0.0039 2.5
3.8 1880 -8.30 -0.0044 +2.5
15 3.9 1880 -7.80 -0.0041 2.5
4.0 1880 -6.17 -0.0033 +2.5
4.1 1880 -6.81 -0.0036 2.5
4.2 1880 -7.47 -0.0040 +2.5
3.7 1880 -9.10 -0.0048 +2.5
3.8 1880 -8.57 -0.0046 +2.5
20 3.9 1880 -6.51 -0.0035 2.5
4.0 1880 -6.37 -0.0034 +2.5
4.1 1880 -5.91 -0.0031 2.5
4.2 1880 -8.23 -0.0044 +2.5
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37 17325 5.72 0.0033 25
3.8 1732.5 559 20.0032 125

. 3.9 1732.5 4.78 0.0028 125
4.0 1732.5 ’5.99 20.0035 125

41 1732.5 6.87 0.0040 25

4.2 1732.5 5.48 0.0032 125

3.7 1732.5 7.02 0.0041 125

3.8 1732.5 2.98 0.0017 125

0 3.9 1732.5 5.39 20.0031 125
4.0 1732.5 3.38 20,0020 125

41 1732.5 26 20.0015 25

b 4 4.2 1732.5 5.34 0.0031 125
3.7 1732.5 513 20.0027 125

3.8 1732.5 6.81 20.0036 125

5 3.9 1732.5 7.62 20,0041 125
4.0 1732.5 448 20.0024 125

41 1732.5 4.94 20,0026 25

4.2 1732.5 7.58 20,0040 125

3.7 1732.5 4.03 20.0023 25

3.8 1732.5 6.51 20.0038 125

20 3.9 1732.5 8.60 20.0050 25
4.0 1732.5 428 20.0025 125

41 1732.5 4.85 0.0028 25

4.2 1732.5 8.58 20.0050 125

3.7 836.5 2.02 20.0035 25

3.8 836.5 3.35 20.0040 125

. 3.9 836.5 22.09 20.0025 125
4.0 836.5 6.46 20.0077 125

41 836.5 3.81 20.0046 25

oD 4.2 836.5 3.19 20.0038 125
3.7 836.5 2.86 20.0034 125

3.8 836.5 212 20.0025 125

0 3.9 836.5 2.35 20.0028 125
4.0 836.5 6.18 20.0074 125

41 836.5 217 20.0026 125

4.2 836.5 3.22 20.0038 125

3.7 710.0 3.41 20,0048 125

3.8 710.0 412 20.0058 125

. 3.9 710.0 2.67 20.0038 125
4.0 710.0 7.46 20.0035 125

41 710.0 458 20.0065 25

4.2 710.0 3.21 20.0045 125

FDD 17 37 710.0 4.86 20.0068 125
3.8 710.0 312 20,0044 125

10 3.9 710.0 3.35 20,0047 125
4.0 710.0 518 20.0073 125

41 710.0 2.56 20.0036 125

4.2 710.0 467 20.0066 125

3.7 782 78 20.00997 125

3.8 782 777 20.00994 125

3.9 782 8.08 20.01033 125

FDD 13 10 4.0 782 7.40 20.00946 125
41 782 6.59 20.00843 125

4.2 782 6.58 20.00841 125
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Frequency Stability on Temperature variation

Bandwidth Channel Temperature | Maximum Frequency Error Limit
Band (MH2) Frequency C) (H2) ( (opm)
(MH2) ppm)
1880 -30 -7.08 -0.0038 2.5
1880 -20 -7.16 -0.0038 2.5
1880 -10 -7.41 -0.0039 +2.5
1880 0 -8.12 -0.0043 2.5
5 1880 10 -6.17 -0.0033 2.5
1880 20 -4.99 -0.0027 2.5
1880 30 -7.12 -0.0038 +2.5
1880 40 -8.73 -0.0046 2.5
1880 50 -5.02 -0.0027 +2.5
1880 -30 -5.72 -0.0030 2.5
1880 -20 -6.12 -0.0033 2.5
1880 -10 -6.34 -0.0034 2.5
1880 0 -7.45 -0.0040 +2.5
10 1880 10 -7.15 -0.0038 2.5
1880 20 -6.17 -0.0033 2.5
1880 30 -8.64 -0.0046 2.5
1880 40 -7.10 -0.0038 2.5
1880 50 -10.50 -0.0056 +2.5
FDD 2
1880 -30 -6.85 -0.0036 2.5
1880 -20 -7.07 -0.0038 +2.5
1880 -10 -6.55 -0.0035 2.5
1880 0 -8.33 -0.0044 +2.5
15 1880 10 -6.25 -0.0033 2.5
1880 20 -10.59 -0.0056 +2.5
1880 30 -7.27 -0.0039 +2.5
1880 40 -7.54 -0.0040 +2.5
1880 50 -6.59 -0.0035 2.5
1880 -30 -5.31 -0.0028 +2.5
1880 -20 -6.12 -0.0033 2.5
1880 -10 -71.72 -0.0041 +2.5
1880 0 -7.14 -0.0038 +2.5
20 1880 10 -8.04 -0.0043 +2.5
1880 20 -6.44 -0.0034 +2.5
1880 30 -8.94 -0.0048 +2.5
1880 40 -9.00 -0.0048 2.5
1880 50 -8.70 -0.0046 +2.5
17325 -30 6.65 0.0038 2.5
1732.5 -20 5.76 0.0033 +2.5
FDD 4 5
1732.5 -10 472 0.0027 +2.5
1732.5 0 5.16 0.0030 +2.5
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1732.5 10 6.07 0.0035 +2.5

1732.5 20 5.79 0.0033 +2.5

1732.5 30 4.15 0.0024 +2.5

1732.5 40 -3.73 -0.0022 +2.5

1732.5 50 -6.22 -0.0036 +2.5

1732.5 -30 6.05 0.0035 +2.5

1732.5 -20 -6.10 -0.0035 +2.5

1732.5 -10 5.78 0.0033 +2.5

1732.5 0 5.16 0.0030 +2.5

10 1732.5 10 5.26 0.0030 +2.5
1732.5 20 5.12 0.0030 +2.5

1732.5 30 -5.16 -0.0030 +2.5

1732.5 40 5.40 0.0031 +2.5

1732.5 50 -5.21 -0.0030 +2.5

1732.5 -30 5.76 0.0069 +2.5

1732.5 -20 -6.11 -0.0073 +2.5

1732.5 -10 -5.74 -0.0069 +2.5

1732.5 0 4.68 0.0056 +2.5

15 1732.5 10 -5.12 -0.0061 +2.5
1732.5 20 4.08 0.0049 +2.5

1732.5 30 5.23 0.0063 +2.5

1732.5 40 5.89 0.0070 +2.5

1732.5 50 -4.97 -0.0059 +2.5

1732.5 -30 6.15 0.0035 +2.5

1732.5 -20 -6.10 -0.0035 +2.5

1732.5 -10 -5.94 -0.0034 +2.5

1732.5 0 5.12 0.0030 +2.5

20 1732.5 10 -4.56 -0.0026 +2.5
1732.5 20 4.42 0.0026 +2.5

1732.5 30 5.32 0.0031 +2.5

1732.5 40 6.19 0.0036 +2.5

1732.5 50 -5.15 -0.0030 +2.5

836.5 -30 3.78 0.0045 +2.5

836.5 -20 -3.42 -0.0041 +2.5

836.5 -10 -3.63 -0.0043 +2.5

836.5 0 -3.21 -0.0038 +2.5

5 836.5 10 -2.49 -0.0030 +2.5
836.5 20 3.28 0.0039 +2.5

EDD 5 836.5 30 -3.01 -0.0036 +2.5
836.5 40 -3.81 -0.0046 +2.5

836.5 50 -2.86 -0.0034 +2.5

836.5 -30 -3.37 -0.0040 +2.5

836.5 -20 -2.56 -0.0031 +2.5

10 836.5 -10 -3.20 -0.0038 +2.5
836.5 0 -2.70 -0.0032 +2.5

836.5 10 2.75 0.0033 +2.5
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836.5 20 2.19 0.0026 +2.5

836.5 30 3.01 0.0036 +2.5

836.5 40 -3.39 -0.0041 +2.5

836.5 50 -3.03 -0.0036 +2.5

710.0 -30 4.62 0.0065 +2.5

710.0 -20 -4.21 -0.0059 +2.5

710.0 -10 -4.12 -0.0058 +2.5

710.0 0 -4.24 -0.0060 +2.5

5 710.0 10 -3.12 -0.0044 +2.5
710.0 20 4.34 0.0061 +2.5

710.0 30 -2.86 -0.0040 +2.5

710.0 40 -4.36 -0.0061 +2.5

FDD 17 710.0 50 -3.22 -0.0045 +2.5
710.0 -30 -4.78 -0.0067 +2.5

710.0 -20 -3.42 -0.0048 +2.5

710.0 -10 -4.13 -0.0058 +2.5

710.0 0 -4.56 -0.0064 +2.5

10 710.0 10 3.78 0.0053 +2.5
710.0 20 2.83 0.0040 +2.5

710.0 30 3.42 0.0048 +2.5

710.0 40 -4.28 -0.0060 +2.5

710.0 50 -4.57 -0.0064 +2.5

782 -30 -6.83 -0.00873 +2.5

782 -20 -7.01 -0.00896 +2.5

782 -10 -7.37 -0.00942 +2.5

782 0 -6.38 -0.00816 +2.5

FDD 13 10 782 10 -7.02 -0.00898 +2.5
782 20 -7.42 -0.00949 +2.5

782 30 -6.28 -0.00803 +2.5

782 40 -6.89 -0.00881 +2.5

782 50 -7.89 -0.01009 +2.5
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RF Power (ERP/EIRP) — Radiated Mode
Result Pass
FCC Part 2.1046(a), 22.913(a) (2) 24.232(c), 27.50(d) (4) &

RSS 132 Issue 3 section 5.4, SRSP-503 section 5.1.3 &

RSS 133 Issue 6 section 4.1/6.4, SRSP-510.5.1.2 &

RSS 139 Issue 3 section 6.5 & RSS 130 Issue 1 section 4.4

100KHz/1MHz

Specification

Measurement Bandwidth (RBW)

Detector Function

Requirement

Test Setup:

Peak

< FDD Band 2 : 2 Watts (33 dBm)
FDD Band 4 : 1 Watts (30 dBm)

FDD Band 5 : 7 Watts (38.4dBm) for FCC & 11.5 Watts (40.60dBm) for IC

FDD Band 17: 5 Watts (36.98dBm)
FCC Band 13:

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause

2.2.17.

Test Results

Only Worst Case test results are reported.

. o Radiated Output Limit Margin
FDD Band Bandwidth Channel Polarization Power (dBm) (dBm) (dB)
Vertical 22.16 33 -10.84
Low -
Horizontal 21.14 33 -11.86
. Vertical 22.08 33 -10.92
5 Mid -
Horizontal 21.1 33 -11.90
High Vertical 22.4 33 -10.60
9 Horizontal 21.2 33 -11.80
L Vertical 21.42 33 -11.58
ow Horizontal 20.11 33 -12.89
. Vertical 21.25 33 -11.75
10 Mid :
Horizontal 19.85 33 -13.15
Hih Vertical 21.51 33 -11.49
5 g Horizontal 19.61 33 -13.39
Vertical 20.89 33 -12.11
Low -
Horizontal 19.88 33 -13.12
. Vertical 20.67 33 -12.33
15 Mid -
Horizontal 20.01 33 -12.99
High Vertical 20.91 33 -12.09
9 Horizontal 19.79 33 -13.21
Vertical 20.2 33 -12.80
Low -
Horizontal 18.87 33 -14.13
20 . Vertical 19.81 33 -13.19
Mid :
Horizontal 18.71 33 -14.29
Hiah Vertical 19.97 33 -13.03
9 Horizontal 19.19 33 -13.81
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L Vertical 18.51 30 -11.49
ow Horizontal 19.45 30 -10.55
. Vertical 20.23 30 -9.77
5 Mid -
Horizontal 19.55 30 -10.45
Hih Vertical 19.88 30 -10.12
9 Horizontal 18.41 30 -11.59
Vertical 17.71 30 -12.29
Low -
Horizontal 18.9 30 -11.1
. Vertical 18.95 30 -11.05
10 Mid -
Horizontal 18.24 30 -11.76
High Vertical 18.98 30 -11.02
9 Horizontal 17.33 30 -12.67
4 o Vertical 19.12 30 110.88
Horizontal 18.01 30 -11.99
. Vertical 18.86 30 -11.14
15 Mid B
Horizontal 18.23 30 -11.77
High Vertical 19.02 30 -10.98
9 Horizontal 18.32 30 -11.68
Vertical 17.26 30 -12.74
Low -
Horizontal 16.61 30 -13.39
. Vertical 17.55 30 -12.45
20 Mid -
Horizontal 16.77 30 -13.23
High Vertical 17.58 30 -12.42
¢ Horizontal 16.02 30 113.98
L Vertical 17.86 38.45 -20.59
ow Horizontal 12.05 38.45 26.4
Mid Vertical 17.06 38.45 -21.39
5 Horizontal 12.29 38.45 -26.16
Hiah Vertical 16.34 38.45 -22.11
g Horizontal 12.73 38.45 -25.72
5 Low Vertical 18.14 38.45 -20.31
Horizontal 15.29 38.45 -23.16
. Vertical 17.93 38.45 -20.52
10 Mid -
Horizontal 15.17 38.45 -23.28
High Vertical 17.31 38.45 -21.14
9 Horizontal 14.45 38.45 -24.00
Low Vertical 11.21 36.98 -25.77
Horizontal 16.69 36.98 -20.29
5 Mid Vertical 16.7 36.98 -20.28
Horizontal 16.75 36.98 -20.23
17 High Vertical 11.69 36.98 -25.29
9 Horizontal 16.96 36.98 -20.02
Low Vertical 10.98 36.98 -26.00
10 Horizontal 16.3 36.98 -20.68
Mid Vertical 11.7 36.98 -20.28
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Horizontal 16.75 36.98 -20.23
Hih Vertical 11.42 36.98 -25.56
9 Horizontal 15.84 36.98 -21.14
. Vertical 11.63 36.98 -25.35
13 10 Mid -
Horizontal 17.93 36.98 -19.05

Test Report No.: 19660246 001 Date: 17.10.2016 Page 136 of 139




A_ TUVRheinland®

www.tuv.com

Field Strength of Spurious Radiation
Result Pass

o FCC Part 2.1053(a), 22.917(a)(b), 24.238(a)(b) 27.53(h) &
Specification RSS 132 Issue 3 section 5.5, RSS 130 Issue 1 Section 4.6
RSS 133 Issue 6 section 6.5 (i)(ii)), RSS 139 Issue 3 section 6.6(i)(ii)

Measurement Bandwidth (RBW)  100KHz/1MHz

Detector Function Peak
Shall be attenuated below the transmitter power (P in watt) by at least 43+10log (P)

Requirement dBm,

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause
2.2.12.

Test Results
Test Results below 1GHz

Worst case test results are reported for LGB RAM Variant.

Polarization Frequency | Emission Limit Margin
(MHz) (dBm) (dBm) (dB)
i 98.38 -57.05 -13 -44.05
Vertical
210.71 -58.68 -13 -45.68
. 97.6 -58.72 -13 -45.72
Horizontal
213.03 -55.78 -13 -42.78

Worst case test results are reported for 2GB RAM Variant.

. Frequency o Limit | Margin
Polarization Emission (dBm

(MHz) @Bm) 1 ggm) | ©@B)

] 100.91 -56.84 -13 -43.84

Vertical
211.64 -57.28 -13 -44.28
] 99.27 -55.29 -13 -42.29
Horizontal
210.15 -56.29 -13 -43.29
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Worst Case Test Result above 1GHz
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Channel Channel .. .. .
FDD . e . Frequency | Emission | Limit | Margin
Band Bandwidth | Channel | Frequency | Polarization (MHz) (dBm) (dBm) (dB)
(MHz) (MHz)
Low
2 5’102'35 & Mid No Spurious Emissions were found
High
Low
4 5’1%’35 & Mid No Spurious Emissions were found
High
Vertical 1660.2 -40.24 -13 -27.24
Horizontal 1659.4 -40.68 -13 -27.68
Low 829 -
Vertical 2490.2 -49.34 -13 -36.34
Horizontal 2489.7 -48.98 -13 -35.98
Vertical 1675.4 -41.64 -13 -28.64
. Horizontal 1675.2 -41.38 -13 -28.38
5 Mid 836.5 N
Vertical 3346.2 -50.48 -13 -37.48
Horizontal 3346.1 -49.85 -13 -36.85
Vertical 1693.2 -38.67 -13 -25.67
. Horizontal 1693.1 -39.32 -13 -26.32
High 844 -
Vertical 2532.6 -50.12 -13 -37.12
Horizontal 2531.8 -49.78 -13 -36.78
5 Vertical 1658.1 -44.53 -13 -31.53
Horizontal 1658.1 -44.34 -13 -31.34
Vertical 2500.1 -47.07 -13 -34.07
Low 826.5 -
Horizontal 2500.1 -51.61 -13 -38.61
Vertical 3316.2 -51.20 -13 -38.20
Horizontal 3316.2 -50.89 -13 -37.89
10 Vertical 1672.9 -45.33 -13 -32.33
. Horizontal 1673 -44.48 -13 -31.48
Mid 836.5 -
Vertical 2500.1 -47.74 -13 -34.74
Horizontal 2500.1 -52.14 -13 -39.14
Vertical 1694.2 -40.12 -13 -27.12
. Horizontal 1694.5 -41.24 -13 -28.24
High 846.5 -
Vertical 2541.2 -48.21 -13 -35.21
Horizontal 2540.9 -49.43 -13 -36.43
Vertical 1413 -65.03 -13 -52.03
Horizontal 1413 -59.23 -13 -46.23
706.5 Vertical 2119.5 -63.26 -13 -50.26
17 5 Low ’ -
Horizontal 2119.5 -62.82 -13 -49.82
Vertical 2826 -57.55 -13 -44.55
Horizontal 2826 -55.53 -13 -42.53
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Vertical 3532.5 -57.96 -13 -44.96

Horizontal 3532.5 -58.93 -13 -45.93

Vertical 1420 -64.34 -13 -51.34

Horizontal 1420 -57.89 -13 -44.89

Vertical 2130 -61.97 -13 -48.97

Mid 710 Horizontal 2130 -62.09 -13 -49.09

Vertical 2840 -55.60 -13 -42.60

Horizontal 2840 -54.43 -13 -41.43

Vertical 3550 -57.06 -13 -44.06

Horizontal 3550 -57.66 -13 -44.66

Vertical 1427 -64.56 -13 -51.56

Horizontal 1427 -58.89 -13 -45.89

Vertical 2140.5 -62.92 -13 -49.92

High 7135 Horizontal 2140.5 -62.73 -13 -49.73

Vertical 2854 -55.68 -13 -42.68

Horizontal 2854 -55.88 -13 -42.88

Vertical 3567.5 -58.50 -13 -45.50

Horizontal 3567.5 -57.97 -13 -44.97

Vertical 1418 -64.92 -13 -51.92

Horizontal 1418 -60.01 -13 -47.01

Low 209 Ve-rtical 2127 -63.93 -13 -50.93

Horizontal 2127 -64.03 -13 -51.03

Vertical 2836 -58.78 -13 -45.78

Horizontal 2836 -56.48 -13 -43.48

Vertical 1420 -66.67 -13 -53.67

Horizontal 1420 -60.47 -13 -47.47

10 . Vertical 2130 -64.04 -13 -51.04
Mid 710 -

Horizontal 2130 -63.62 -13 -50.62

Vertical 2840 -59.98 -13 -46.98

Horizontal 2840 -60.12 -13 -47.12

Vertical 1422 -66.25 -13 -53.25

Horizontal 1422 -60.73 -13 -47.73

High 211 Ve-rtical 2133 -64.09 -13 -51.09

Horizontal 2133 -63.93 -13 -50.93

Vertical 2844 -61.97 -13 -48.97

Horizontal 2844 -60.57 -13 -47.57

13 10 Mid 282 Ve-rtical 1564 -65.92 -13 -52.92

Horizontal 1564 -63.64 -13 -50.64

**END OF TEST REPORT***
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